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1. GENERAL INFORMATION

1.1 General Statement

MEASUREMENT DEVIATION : Comply with standard in full

TRACEABILITY : This test result is traceable to National or International std.

1.2 General Description of EUT & Power

Product Name 3rd Generation Customer Premise Equipment
Model Number Gen3-CPE

Frequency Range | 2400MHz to 2483.5MHz

Frequency Channel | 2412MHz + 5xn (MHz), n=0, 1, 2,...... 10
Channel Number 11

Channel Spacing SMHz

Air Data Rate 54Mbps (802.11g Mode), 11Mbps(802.11b Mode)
802.11b : DSSS(CCK, DQPSK, DBPSK)

802.11g : OFDM(64QAM, 16AQM, QPSK, BPSK)

Type of Modulation

Frequency Selection| by software / firmware
2.4GHz (Direct Sequence Spread Spectrum and Orthogonal

EUT Description Frequency Division Multiplex) Data Transceiver for WLAN

application

ANTENNA (1) : Omni-directional antenna, 9dBi, RFtechnics
Ltd., RFT-0M-09-24

ANTENNA (2) : Directional panel antenna, 14.2dB1, SuperPass,
SPFPG14

Antenna Type ANTENNA (3) : Omni-directional antenna, 8dBi, SuperPass,
SPDG160

ANTENNA (4) : Flat plate antenna, 14dBi, RFtechnics Ltd.,
RFT-FP-24-14

All these antennas are soldered on PCB directly.

Power Source 24VDC from Ethernet, POE.
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1.3 Description of Peripherals

(1) Notebook PC

MANUFACTURER : COMPAQ CORP.

MODEL NUMBER : N800V

SERIAL NUMBER : 5Y33KSQZMOYL

FCCID - DOC

POWER CORD - Unshielded, Detachable, 1.8m
Adapter

MANUFACTURER : COMPAQ CORP.

MODEL NUMBER : PPPO0O9L

INPUT POWER - 100-240V, 50/60Hz, 1.7A
OUTPUT POWER  : 18.5VDC, 65W, 3.5A

(2) Wireless LAN PCMICA Card

MANUFACTURER : BUFFALO
MODEL NUMBER ‘ WLI-CB-G54A
FCC : FDI-09101744-0

(3) Adapter

MANUFACTURER : MOTOQOLA
MODEL NUMBER : SADB-1129
INPUT POWER * 120VAC, 50/60Hz, 14W
OUTPUT POWER  : 24VDC, 400mA
(4) Adapter
Type Connector shielded Length
(A) | Cat5 twisted-pair | RJ-45,Plastic NO Sm
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1.4 EUT & Peripherals Setup Diagram

COMPAQ

[H @) Notebook

PC
(1

under table

on table

under table

Adapter
(3)

110VAC

The indicated numbers (1)(2).....,please refer to item 1.3
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1.5 EUT Operating Procedure

(1) Set up all computers like the setup diagram.

(2) Note: Client NB’s IP must set as 192.168.1.100. The NB must connect with the
WRT54G V2.0.

(3) Start “IE” with HTTP://192.168.1.1

(4) Login Main Web only need the Password: admin

(5) Login EMI testing page http://192.168.1.1/emi_test.asp

(6) Command “wl antdiv 0” and click “Apply”.

(7) Command “wl txant 0” and click “Apply”.

(8) Command “wl rate 11 and click “Apply”.

(9) Command “wl channel 1”.

(10) Command “epi_ttcp -tsufm -1 1472 -n 1000000 192.168.1.100” and click “Apply”.

(11) Start test.

(12) Antenna (1) and (3) are the same type of antenna and antenna (2) and (4) are the
same type of antenna. After an exploratory test, the emission of antenna (1) is
higher than the emission of antenna (3) and the emission of antenna (2) is higher
than the emission of antenna (4). The test results of antenna (1) and (2) are recorded

infinal test report as representative.

1.6 Description of Laboratory

SITE DESCRIPTION
FCC Certificate NO. : 90585
BSMI Certificate NO. : SL2-IN-E-0002
NVLAP Lab code :200118-0
CNLA Certificate NO. : CNLA-ZL97018
VCCI Certificate NO. :R-1189, C-1250
TUV Rheinland Certificate NO. : 10008375

NAME OF SITE - Ecom Sertech Corp. Hsin-Chu Lab.
(Spin-off from ITRI / ERSO on Apr. 01, 2003)

SITE LOCATION : Rm.258, Bldg.17, NO.195 , Sec. 4, Chung Hsing Rd.,

Chu-Tung Chen. Hsin-Chu, Taiwan 310 R.O.C.
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1.7 Summary of Test Results

The EUT has been tested according to the following specifications :

APPLIED STANDARD : FCC 47 C.F.R. Part 15, Subpart B and Subpart C
Standard | "p ¢ Ttem and Limit Result | REMARK
Section
15.107 ACP Conducted Emissi
o OWET -onaucted BmiIssion PASS Meet the requirement of limit

15.207 Limit : 15.107

Spectrum Bandwidth of a

Orthogonal Frequency Division ) .
15.247(a)(2) Multiplex System PASS Meet the requirement of limit

Limit : 6dB bandwidth > 5S00KHz

Maximum Peak Output Power . o
15.247(b) Limit : max. 22dBm PASS Meet the requirement of limit
15.109
15.205 Transmitter Radiated Emissions . i
15.200 Limit : Table 15.209 PASS Meet the requirement of limit

Power Spectral Density . .
15.247(d) Limit : max. 8dBm PASS Meet the requirement of limit

Out of Band Emission and

Restricted Band Radiation
15.247(c) Limit:20dB less than peak value of | PASS Meet the requirement of limit

fundamental frequency
Restricted band Limit:Table 15.209
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2. CONDUCTED POWERLINE TEST
2.1 Test Equipments
The following test equipments are used during the conducted powerline tests :
. Date of Calibration
Manufacturer or Type | Model No. | Serial No. Calibration Period Remark
HP SPECTRUM .
ANALYZER & DISPLAY 8594E 3801A05627 | April 26, 2004 1 Year |PRETEST
SOLAR ISOLATION
TRANSFORMER 7032-1 N/A N/A N/A FINAL
January 08, 2004
For Characteristic
EMCO LISN. 38502 | go01T102> | impedance | vear | FINAL
May 18, 2004
For Insertion loss
R & S TEST RECEIVER | ESHS30 | 838550/003 Febguoaorz 1, | Year | FINAL
KEENE SHIELDED
ROOM 5983 No.1 N/A N/A FINAL
R & S PULSE LIMIT EHS3Z72 357.8810.52 | July 10, 2004 1 Year FINAL
N TYPE COAXIAL
CABLE July 10, 2004 1 Year FINAL
502 TERMINATOR July 10, 2004 1 Year FINAL
2.2 Test Setup
Power Line of Power Line
Peripherals of EUT
120VAC l
60Hz <— L.I.S.N. L.I.S.N. 120VAC
60Hz
EUT &
PERIPHERALS
120VAC ISOLATE SPECTRUM ANALYZER
60Hz <
TRANSFORMER /TEST RECEIVER
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2.3 Conducted Power Line Emission Limit

For unintentional device, according to § 15.107(a) Line Conducted Emission Limits is as

following :
Frequenc Maximum RF Line Voltage (dBpv)
e CLASS A CLASS B
(MHz)

Q.P. Ave. Q.P. Ave.
0.15-0.50 79 66 66-56 56-46
0.50 - 5.00 73 60 56 46
5.00 - 30.0 73 60 60 50

For intentional device, according to § 15.207(a) Line Conducted Emission Limit is same
as above table.

2.4 Test Procedure

The test procedure is performed in a 12ftx12ftx8ft(LxWxH) shielded room. The EUT
along with its peripherals were placed on a 1.0m(W)x 1.5m(L) and 0.8m in height
wooden table and the EUT was adjusted to maintain a 0.4 meter space from a vertical
reference plane. The EUT was connected to power mains through a line impedance
stabilization network (LISN) which provides 50 ohm coupling impedance for measuring
instrument and the chasis ground was bounded to the horizontal ground plane of shielded
room. All peripherals were connected to the second LISN and the chasis ground also
bounded to the horizontal ground plane of shielded room. The excess power cable
between the EUT and the LISN was bundled. The power cables of peripherals were
unbundled. All connecting cables of EUT and peripherals were moved to find the

maximum emission.

2.5 Uncertainty of Conducted Emission

The uncertainty of conducted emission is £1.36dB.
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2.6 Conducted RF Voltage Measurement

The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/05/31
3rd Generation Customer .
Product Name . . Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
LINE
20 Lewal {clBunS) e 200-8-05-31 Tiness 1300
| | CISPR2Z CLASS-BIOF)
-‘-\._\__\-‘_‘-- [
! ] [ | CESPR CLASS-B{ AW
40 15
il ol
W'H‘M’d i M
1]
iR | 2 5 1l b 3
Frequency (MHz}
Fraq. Corr. Boading Valwe Emdgzion Lewel Limd & Margim
Factor dEuy dEuy dEu¥ dEu¥
Wiz an 0.® fve a.e Rve a.e Ave a.e Aove
¥, 154 o.1id 58.55 31.1% 58.65 31,23 £5. 78 5%. T8 -7.13 -24.49
. 193 o.1id 53. 64 Zz. &1 53.74 .71 E3.ER 53. 89 -i0.15% -31.18
. 3039 0. 1d 4%5.98 1e. &1 d6.DE 1. 71 .99 4%. 33 -13.51 -3%.28
0. 363 0. 1w A6.30 15. %% A6 &0 1&. 08 SB.BE 4%F. 52 =lZ. 12 -3FZ.44
m.&ald on.1m 4361 A 4771 17.44 26k _ Do A%, DD =16 2% -ZB. Do
0.771 0.1 16,40 8.23 1650 8,33 S6.00 46,00 <1950 -37.47
¥, 871 [ 1] I4.70 B, &0 a4 80 &, T 545 . DD 4d, =21.%0 ~3T. 30
i7. 318 0. TE 35388 24,11 3598 4. 37 £0 . 0D 5. 00 -24.02 -IF.13
REMARKS :

1. Correction Factor = Insertion loss + cable loss

2. Margin value = Emission level — Limit value

3. For 802.11b mode.(Antenna 1)

4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.



Ecom Sertech Corp.

€com FCCID : RHK-G3CPE100
Sertech Corp. Rm. 258, Bldg. 17, NO.195, Sec. 4 Chung Hsing )
_}'t Rd.,ChuTung Chen, Hsinchu, Taiwan 310, R.O.C Report No. : ER04-04-057FRF
TEL:886-3-5918012 FAX : 886-3-5825720 Page 13 of 86

The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/05/31
Product Name 3rd Geng:ratmn Customer Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
NEUTRAL
an Lenvel {elBui) Dty 200-0-05-31 Tiwa: 130045

| CISPR22 CLASS-B{OP).

| CESPR CLASS-B{AVG]

di

i
I. -.1 WW M’W‘ MM MU“ | ‘Hw

J 1 z 5 10 20 30
Frequency (MHz}
Frodg. Cowr. Boading Valwe Emizgion Lewel Limd Mawgim
Factor ABul ABu¥ AEBuY AEu¥
HH= di 0.p Ave a.p Are a.p Arre a.p Are

b, 154 L]} 57.75 3T7.05% 53.85 37,25 £5.7& B%. TE -7.81 -1&. 51
. 195 o.Zd F2.Bd4 20 412 53.04 ol I 33 E3.E8d 5. 34 =10 ED -33. 52
k. 249 O_Zd d56.68 2552 d6.EE ZE 12 EL.TE G1.7T8 =14 8D -Z%. 55
. 303 o_Zo A0, R4 2. 0D AL, Lk Z2F .0 55_8% 4% .33 -18_B5 -Z&. T3
H.al8 n_Zo AE.EL 143,33 AE_ bl 14 . 53 S96._0n gk, O =21.3% =31.47
1,217 n.a 29,27 12, T4 29 47 12,44 S . 0n A, 0 26 .50 T
1,619 o, #h a7, 04 w, 3T i7. 24 &, 57 56,00 46, 00 =3H,. T =53 43
i7F. Fai 0. 7% 25.35 1. 77 a6 .14 1%, 5& ED.Dn B0, 00 -33_8& =i, d4

1. Correction Factor = Insertion loss + cable loss

2. Margin value = Emission level — Limit value

3. For 802.11b mode. (Antenna 1)

4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/05/31
Product Name 3rd Gengratlon Customer Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
LINE
- Lenvel {clBatf) D 20040531 Tiwees 1420555
[ | CISPRIZ CLASS-BIOP)
e —

| CESPR CLASS-B{AVG]

) r
40
15
J | MY‘ i M 4&
I ¥
- . |
o
015 L5 1 2 L 8 [ S 10
Fregjuiency (MHZE
Froag. Core. Broading Valwes Emdzaoion Lewel Limd k. Margim
Faotor dBEuY AEuY dEuY dAEuy

HH = el ] a.p Ry a.p Rre a.p RArne a.p Arre
k. 158 o,.1id GE.41 27.1% LE.51 T, 39 E5.57 ER. BT =7 . 0E -7, 38
. 188 o.18 nd .78 4. &2 nd.ES 2. 32 Ed.11 T4, 41 -8 22 -I%.1%
k. 224 0. 1@ 48.82 1% 24 JE_82 N BEZ.EBE BX. E5 -13_74 -33. 32
. 352 o.1a 3956 1&. 2l 3966 1. 11 Sp.81 4%. 91 =18 2% =FZF. 20
m.Anz2 o_ 1l 43792 12 42 §3_82 1% .52 27.81 4°7. 81 =13_.5% =34 20
i, Gaili 0. i@ a6, 14 .30 A 24 T.03 i . 0D A, B 19,76 . 7
I, 950 0, 1id a5, 680 i, 45 a5 7@ &, 55 T ] 1] 4, Bl =30, 23 =39 45
i%. 480 0. .E£5 FF_ 9§ 4. &8 I3_63 5. 33 T )] B, 00 -3E_37 -
REMARKS :

1. Correction Factor = Insertion loss + cable loss

2. Margin value = Emission level — Limit value

3. For 802.11g mode. (Antenna 1)

4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/05/31
3rd Generation Customer .
Product Name . . Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
NEUTRAL
20 Lewal felBand) Dt 20080531 Tiwe: 165553
| | CISPR2Z CLASS-B{OP).
gl T [
[ | CISPR CLASS-B{AVG)
15
40 Vny\
b T
R
' i
M L‘N L J
o
015 2 5 10 0 B
Frequincy (MHz)
Exodg. Core. Beading Valweo Emizzion Lewvel Limik Easgrim
Factor dBu¥ dEu¥ dEu¥ dEu¥
Wiz dm 0.® Ave a.p Rve a.e Rve a.e Rve
o, 155 o, z0 57.71 11 57.91 27,08 £5.73 5%, 13 -7.8% -IF 65
0. 188 0.zd 53.94 ] 5d_ 14 FF 6411 5. 11 -9.57 -31.57
0. 253 0.zl 44. 28 14, FE dd . 4B 14.T& 61 &d L | -17.1¢ -3£.3%
o, 322 o.za 4L.76 1o, 32 41. 96 1n. 52 59 66 43, 66 -17.70 -3F. 14
I, 383 n_Za 43.83 10, 5% 4o0.0% L 26_00 46, 00 =159.91 -4%.21
0950 0,28 20,95 9.52 .95 .72 SE. 00 46,00 -27.05 -3 28
1, 593 L1} 24,02 5. 3% a4 22 5. 58 56 .00 46, =31.78 40,47
i5. 11& 0.&F 40.43 33,58 d41.11 34. 26 6. 0b 50. 00 -18_ &% -15.M
REMARKS :

1. Correction Factor = Insertion loss + cable loss

2. Margin value = Emission level — Limit value

3. For 802.11g mode. (Antenna 1)

4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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Ecom Sertech Corp.

The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/06/04
3rd Generation Customer .
Product Name . . Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
LINE
80 Lenval {rlBu) Dt 200800604 Tiea: 103542
s - CISPR22 CLASS B{OP)
| | CISPR CLASS-B{AVS)
[
40
o
P
RN I
1 1%
]
(L 1 2 5 10 b kLI
Frediency (MHz}
Eredq. Corr. Boading Valwo Emdisgion Lewel Limd & Margim
Factor dBuy AFu¥ dEu¥ AdEu¥
e dar 0.p Bve o.® Ave a.p Ave a.® Ave
0,153 0.1 5E.03 27,8 58.13 F4U- E5. 90 5% . 30 =7.77  -I7.3F
0. 238 0o.1d d6.43 1%.5& dE.53 1% . &6 E2.17 5. 417 -15_. €4 -3FF.51
0. 304 0.1m dd. 94 1€ 22 4504 1. 32 60 . 14 5. 14 -15.10 -3F.22
0.4086 o.1@ A%5. 386 14. 51 b b T 14.%1 .72 4T. T3 =12 27 -FF.1z2
LU ) LU L] 3.93 o i ) .03 5.2 G600 Ak . DD bl I s 1 T i
0960 0,18 12,91 A WL 400 G600 46,00 =22 9% -41.92
x, 167 o, 1% .25 3,10 21.37 3,22 56 .00 Sk, =34 .63 -4F. T8
1%5. T3E 0. &X 16.93 11. 7 17.55 1. 3 E0. 00 50, 00 -42_ 45 -3FF. .41
REMARKS :

1. Correction Factor = Insertion loss + cable loss

2. Margin value = Emission level — Limit value

3. For 802.11b mode. (Antenna 2)

4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/06/04
Product Name 3rd Geng:ratmn Customer Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
NEUTRAL
a0 Lewal {dlBui) Dty 20040604 Tiwes 1061556

| CISPRZ2 CLASSBIOR).

| CISPR CLASS-BIAVG]

40

[y mehww ﬁm"l‘“

T4

J " 3 5 10 0 0
FrEduency (MHEE
Frodg. Corr . Boading Valwe Emigzion Lewel Limd & Margim
Faotor ABRul AEuY dAEu¥ dAEuY
MMz dil g.p Are a.p ATe a.p Arre a.p Arre

o, 151 | 1] 1] RE. 27 2T.43 Le.47 7. &5 5. 93 BR.93F -q.4& =FF. 5
. 34 [ (] -] d6.33 i5.T7: dE_ 55 1%, 32 EZ. =0 BX. 30 -15.77 -%&.38
ir. 304 o_Zd 35.43 1z, %3 5. 63 14,13 60 1d 5k, 14 -24_51 -3%. 35
. 581 o.Zd 3= 1 b= F.4% F5.895 F.5% J6.00 a%. -20.0% -1k, 3%
. 1L n.Za e .12 29 .36 T S6_ 00 &, D =Z2B_ 5% =D a8
1. 216 0n.20 25,09 11. 5% 2559 11. 1% 6. 00 A, 0 .41 4.5
i, 654 il 5,70 %, 14 Fac ] ¥, 54 T ] 46, il =3% 40 —4F &6
i6.474 0. 7h &4 .50 1%, 417 25 20 1%, &7 £ . 0D 50, 00 -34_Bh -30. 13

REMARKS :
1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
3. For 802.11b mode. (Antenna 2)
4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/06/04
3rd Generation Customer

Product Name . . Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
LINE
80 Lesve| {clBuiy) Dl 200500504 Tinnwe: 14 53F
el | | CISPR22 CLASS-BIOP)
:%'i T T [
Hl ! [ CISPR CLASS-B{AVE)
&

40 H

015 0.5 1 2 5 10 ] 30
Fi ey (MHER

Eredq. Corr. Beading Valwe Emiggion Lewel Limdt Mawgrim

Factor dABul dBu¥ dEu¥ dEu¥
M= di a.p Ave a.p Arve a.e Arre a.e Are
0. 153 0.1 58,01 54,74 58.11 34,81 6583 5%, 8% -7.7% -21.02
0. 207 0.1 5d.61  23.37 5471 23.47 63.32 53.32 -8.€1 -23.85
0. 306 0.1 dd. 86 17.0§ dd_SE  17.18 6008  H0.08 -15.1F -32.30
0.400 0.1 44.17  12.4% 44.27  12.58 S.86  AT.85 -13.58  -3.27
0. 112 0.1 29799 .51 a9.89 el S6.00  46.00 -16.11 -36.39
U 18 o.ie L b | 5.3 e .41 SGe.00 6. 00 22,98 =40, 53
3, 291 (-1 12,40 3,35 12,60 F.45 S6.00 46,00 -43.40 -42, 55
16. 318 0.7 11.17 4. 50 1187 5. 50 000 5000 -48.13 -44.50

REMARKS

1. Correction Factor = Insertion loss + cable loss

2. Margin value = Emission level — Limit value

3. For 802.11g mode. (Antenna 2)

4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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Ecom Sertech Corp.

The frequency spectrum from 0.15 MHz to 30 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.

Company Digital Path Networks Test Date 2004/06/04
Product Name 3rd Geng:ratmn Customer Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity| 25°C, 60%
NEUTRAL
a0 L el {elButd) Dt 200400504 Tiees 165518

| CISPRZZ CLASS B{OP)

| CRSPR CLASS-BY AWYG)

VN |
“f WMWWMWWW

Al

1 £ 0
Freuency (MHzp
Froq. Corr. Boading Valweo Emdggion Lewvel Limdt Marglim
Eactor dEuy AEFu¥ AEu¥ dEu¥

HHz dl a.p Ave a.p Awe a.p Are a.p Arre
¥, 153 0.z 5E. 27 2T. 5% 58.47 7. TF E5. 87 5%. 87 -7.40 -XF. 14
. 197 o.zd od. 27 Z2F.AZ 5d.47 3. 32 E3.7€ 5F. T& -9 2% -F0.44
I. 306 0. zZ@ AL dd 1. 73 dL.6d 15,33 60.0% 5. 03 -18_4% -3FF.1%
n. 408 0. Zd 38.07 1z. &4 3B.Z7 1z. 34 37.6% 47T. 68 =15.41 -F.84
[ b n_za .07 E. 50 aa.1 ¥. 10 26_00 A%, DD =20 23 =Fk.F0
1,002 [ 25.02 & .37 2522 4. 57 SG.00 4600 . =41.43
1,520 [ -1 ] 20,560 &, 11 2078 b | 56 .00 4k, 00 ~35. 2% -F7. &9
L5. D66 0. &1 20.54 1z. 77 21.15 13. 38 G000 50. 00 -38.85 -F&.62

REMARKS :
1. Correction Factor = Insertion loss + cable loss
2. Margin value = Emission level — Limit value
3. For 802.11g mode. (Antenna 2)
4. The EUT can be operated in transmitting, stand-by and receiving mode. After
preliminary scan, EUT in transmitting mode has highest emission. The EUT
was set in transmitting mode at finial test to get the worst case test results.
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2.7 Photos of Conduction Test

Antenna (1) :
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Antenna (2) -
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3. RADIATED EMISSION TEST

3.1 Test Equipments

The following test equipments are utilized in making the measurements contained in this report.

Manufacturer or Type | Model No Serial No Date of Calibration| Remark
Calibration Period
CHASE BI-LOG
ANTENNA CBL6112B 2421 May 07, 2004 1 Year FINAL
R/S SPECTRUM
ANALYZER FSEK30 835253/002 June 17, 2004 1 Year FINAL
OPEN SITE | - No.2 May 07, 2004 1 Year FINAL
N TYPE COAXIAL
CABLE CHA9525 4 July 13,2004 1 Year FINAL
Horn Antenna AH-118 10089 February 25,2004| 1 Year FINAL
HP Pre-amplifier 8449B 3008A01471 | October 11, 2003 1 Year FINAL
HP High pass filter | 84300/80038 011 CAL. ON USE 1 Year FINAL
Horn Antenna AH-840 03077 February 25,2004 1 Year FINAL

3.2 Test Setup

The diagram below shows the test setup that is utilized to make the measurements for
emission below 1GHz.

3
m EUT &

PERIPHERALS
B

|

Antenna Elevation Variable
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The diagram below shows the test setup that is utilized to make the measurements for
emission above 1GHz.

Im
EUT —

PERIPHERALS

Antenna Elevation Variable

3.3 Radiation Limit

For unintentional device, according to § 15.109(a), except for Class A digital devices, the

field strength of radiated emissions from unintentional radiators at a distance of 3 meters
shall not exceed the following values :

Frequency Distance Radiated Radiated
(MHz) (Meters) (dBpV/M) (nV/M)
30-88 3 40.0 100
88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500

For intentional device, according to § 15.209(a), the general requirement of field strength
of radiated emissions from intentional radiators at a distance of 3 meters shall not exceed
the above table. According to § 15.247(c), in any 100kHz bandwidth outside the
frequency bard in which the EUT is operating, the radiofrequency power that is produced
by the intentional radiator shall be at least 20dB below that in the 100kHz bandwidth

within the band that contains the highest level of desired power.
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3.4 Test Procedures

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10
meter open area test site. The table was rotated 360 degrees to determine the position
of the highest radiation.

b. During performing radiated emission below 1GHz, the EUT was set 3 meters away
from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower. During performing radiated emission above 1GHz, the
EUT was set 1 meters away from the interference-receiving antenna

c. The antenna is a broadband antenna, and its height is varied from one meter to four
meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarization of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the table was turned from 0
degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth
with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10 dB lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be reported.
Otherwise the emissions that did not have 10 dB margin would be re-tested one by one
using peak, quasi-peak or average method as specified and then reported in a data
sheet.

NOTE :
1. The resolution bandwidth and video bandwidth of test receiver/spectrum
analyzer is 120 KHz for Peak detection (PK) and Quasi-peak detection (QP) at
frequency below 1GHz.

2.The resolution bandwidth and video bandwidth of test receiver/spectrum
analyzer is 1 MHz for Peak detection and frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the
video bandwidth is 10 Hz for Average detection (AV) at frequency above 1GHz.
3.5 Uncertainty of Radiated Emission

The uncertainty of radiated emission is +2.72dB.
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3.6 Radiated RF Noise Measurement

The frequency spectrum from 30 MHz to 1000 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.
All readings are quasi-peak values.

Company Digital Path Networks Test Date 2004/06/04
Product Name 3rd Gengratlon Customer Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity 25°C, 60%
Antenna| Cable Meter Reading L Emission Level
Frequency Factor | Loss at 3m(dBuV) Limits at 3m(dBuV/m)
(MHz) ; ) (dBuV/m) : .
(dB/m) | (dB) |Horizontal| Vertical Horizontal | Vertical
30.00 21.39 0.90 * * 40.00 * *
75.00 8.53 1.55 12.30 17.80 40.00 22.38 27.88
199.99 10.39 2.80 19.70 25.40 43.50 32.89 38.59
299.99 13.50 3.60 22.80 21.20 46.00 39.90 38.30
399.99 14.44 3.75 7.60 16.50 46.00 25.79 34.69
499.98 18.32 | 4.90 10.40 17.10 46.00 33.62 40.32
599.99 19.54 5.40 8.20 13.40 46.00 33.14 38.34
699.98 19.43 5.90 12.90 15.90 46.00 38.23 41.23
899.99 21.04 6.60 6.10 12.40 46.00 33.74 40.04
1000.00 | 21.58 7.00 X X 54.00 X X
REMARKS :

1. * Undetectable
2. Emission level (dBuV/m) = Antenna Factor (dB/m) + Cable loss (dB)
+ Meter Reading (dBuV).

3. According to technical experiences, all spurious emission at channel 1,6,11 are
almost the same below 1GHz,so that the channel 1 was chosen as representative
in finial test.

4. The RF-Chip combined with 802.11b&g mode. It will auto-detect the situation

then switch the mode. The 802.11g mode is the worse case than the 802.11b
mode. So only the 802.11g mode data are recorded in finial test report.

. Antenna type : Antenna (1).

6. After an exploratory test, the emission of antenna (1) is higher than the
emission of antenna (3). So only the antenna (1) data are recorded in finial test
report.

9]
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The frequency spectrum from 30 MHz to 1000 MHz was investigated. All emissions not
reported are much lower than the prescribed limits.
All readings are quasi-peak values.

Company Digital Path Networks Test Date 2004/09/14
Product Name 3rd Gengratlon Customer Test By Chris Huang
Premise Equipment
Model Name Gen3-CPE TEMP & Humidity] 25C, 60%
Antenna| Cable Meter Reading o Emission Level
Frequency | p tor | Loss at 3m(dBpV) Lamits at 3m(dBpuv/m)
(MHz) ) : (dBpV/m) . :
(dB/m) | (dB) |Horizontal| Vertical Horizontal | Vertical
30.00 21.39 | 0.90 ES X 40.00 * *
199.99 10.39 | 2.80 22.20 13.20 43.50 35.39 26.39
249.99 13.09 | 3.20 20.70 11.70 46.00 36.99 27.99
299.99 13.50 | 3.60 18.60 18.90 46.00 35.70 36.00
399.99 17.24 | 4.20 17.20 18.60 46.00 38.64 40.04
499.98 18.32 | 4.90 8.20 19.40 46.00 31.42 42.62
599.99 19.54 | 540 8.10 5.60 46.00 33.04 30.54
699.98 19.43 | 5.90 16.90 16.00 46.00 42.23 41.33
899.99 | 21.04 | 6.60 8.20 14.80 46.00 35.84 42.44
1000.00 | 21.58 | 7.00 o * 54.00 * o
REMARKS :

1. * Undetectable
2. Emission level (dBuV/m) = Antenna Factor (dB/m) + Cable loss (dB)
+ Meter Reading (dBuV).

3. According to technical experiences, all spurious emission at channel 1,6,11 are
almost the same below 1GHz,so that the channel 1 was chosen as representative
in finial test.

4. The RF-Chip combined with 802.11b&g mode. It will auto-detect the situation

then switch the mode. The 802.11g mode is the worse case than the 802.11b
mode. So only the 802.11g mode data are recorded in finial test report.

. Antenna type : Antenna (2).

6. After an exploratory test, the emission of antenna (2) is higher than the
emission of antenna (4). So only the antenna (2) data are recorded in finial test
report.

9]
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
r neration tomer Premi )
Product Name 3rd Generatio Cus omer Fremise Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH1 RX Measurement Distance at Im  Horizontal polarity

Freq. | Reading AF Cable | Pre-amp | Dist Filter Level Limit Margin | Mark | Height
(MHz) | (dBpV) | (dBuV) | (@B) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuv/m)| (dB) |(P/Q/A) | (Meter)
4823.91 44.86 34.44 5.08 35.16 9.50 0.00 39.72 74 -34.28 P 1.0
4823.91 33.67 34.44 5.08 35.16 9.50 0.00 28.53 54 -25.47 A 1.0
7236.01 45.11 39.81 6.74 35.65 9.50 0.00 46.50 74 -27.50 P 1.0
7236.01 33.08 39.81 6.74 35.65 9.50 0.00 34.47 54 -19.53 A 1.0
964797 47.22 38.54 8.29 36.44 9.50 0.00 48.11 74 -25.89 P 1.0
964797 | 36.93 38.54 8.29 36.44 9.50 0.00 37.82 54 -16.18 A 1.0

AW N~

O 0 3 O W

. Antenna type : Antenna (1).
. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.

. The result basic equation calculation as follow :

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.
. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (1).
. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise .
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHI1 RX Measurement Distance at Im  Vertical polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
4824.06 | 45.62 34.44 5.08 35.16 9.50 0.00 40.48 74 -33.52 P 1.0
4824.06 | 33.13 34.44 5.08 35.16 9.50 0.00 27.99 54 -26.01 A 1.0
7237.05| 44.28 39.81 6.74 | 35.65 9.50 0.00 45.67 74 -28.33 P 1.0
7237.05| 33.35 39.81 6.74 | 35.65 9.50 0.00 34.74 54 -19.26 A 1.0
9648.03 | 46.11 38.54 8.29 36.44 9.50 0.00 47.00 74 -27.00 P 1.0
9648.03 | 34.86 38.54 8.29 36.44 9.50 0.00 35.75 54 -18.25 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (1).
. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise .
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH6 RX Measurement Distance at Im Horizontal polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
4873.83 | 45.93 34.77 5.10 | 35.20 9.50 0.00 41.10 74 -32.90 P 1.0
4873.83 | 34.28 34.77 5.10 | 35.20 9.50 0.00 29.45 54 -24.55 A 1.0
7311.02 | 45.37 39.78 6.79 35.64 9.50 0.00 46.80 74 -27.20 P 1.0
7311.02 | 33.83 39.78 6.79 35.64 9.50 0.00 35.26 54 -18.74 A 1.0
9747.94 | 47.08 38.53 8.33 36.60 9.50 0.00 47.84 74 -26.16 P 1.0
9747.94 | 36.82 38.53 8.33 36.60 9.50 0.00 37.58 54 -16.42 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (1).
. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH6 RX Measurement Distance at 1m Vertical polarity

Freq. | Reading AF Cable | Pre-amp | Dist Filter Level Limit Margin [ Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A) | (Meter)
4873.96 | 45.38 34.77 5.10 35.20 9.50 0.00 40.55 74 -33.45 P 1.0
4873.96 | 33.30 34.77 5.10 35.20 9.50 0.00 28.47 54 -25.53 A 1.0
7311.05| 44.82 39.78 6.79 35.64 9.50 0.00 46.25 74 -27.75 P 1.0
7311.05| 32.69 39.78 6.79 35.64 9.50 0.00 34.12 54 -19.88 A 1.0
9747.81 46.38 38.53 8.33 36.60 9.50 0.00 47.14 74 -26.86 P 1.0
9747.81 | 35.07 38.53 8.33 36.60 9.50 0.00 35.83 54 -18.17 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :




€com

j;rtn:ch Corp.

Ecom Sertech Corp.

Rm. 258, Bldg. 17, NO.195, Sec. 4 Chung Hsing
Rd.;ChuTung Chen, Hsinchu, Taiwan 310, R.0.C
TEL:886-3-5918012 FAX :886-3-5825720

FCCID

- RHK-G3CPE100

Report No. : ER04-04-057FRF

Page

31  of 86

The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
r neration tomer Premi .
Product Name 3rd Generatio Cus omer Fremise Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH11 RX Measurement Distance at Im Horizontal polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit Margin [ Mark | Height
(MHz) | (dBpV) | (dBuV) | (@B) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuv/m)| (dB) |(P/Q/A) | (Meter)
492397 45.71 35.10 5.12 35.24 9.50 0.00 41.18 74 -32.82 P 1.0
4923.97 | 34.09 35.10 5.12 35.24 9.50 0.00 29.56 54 -24.44 A 1.0
7386.99 | 44.88 39.75 6.84 35.62 9.50 0.00 46.35 74 -27.65 P 1.0
7386.99 | 33.47 39.75 6.84 35.62 9.50 0.00 34.94 54 -19.06 A 1.0
9848.06 | 46.95 38.52 8.37 36.76 9.50 0.00 47.57 74 -26.43 P 1.0
9848.06 | 36.57 38.52 8.37 36.76 9.50 0.00 37.19 54 -16.81 A 1.0

AW N~

O 0 3 O W

. Antenna type : Antenna (1).
. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.

. The result basic equation calculation as follow :

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.
. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (1).
. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH11 RX Measurement Distance at 1m Vertical polarity

Freq. | Reading AF Cable | Pre-amp | Dist Filter Level Limit Margin [ Mark | Height

(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
492391 | 45.82 35.10 5.12 35.24 9.50 0.00 41.29 74 -32.71 P 1.0
492391 | 33.56 35.10 5.12 35.24 9.50 0.00 29.03 54 -24.97 A 1.0
7386.05 | 45.08 39.75 6.84 35.62 9.50 0.00 46.55 74 -27.45 P 1.0
7386.05 | 33.49 39.75 6.84 35.62 9.50 0.00 34.96 54 -19.04 A 1.0
9847.83 | 46.37 38.52 8.37 36.76 9.50 0.00 46.99 74 -27.01 P 1.0
9847.83 | 35.19 38.52 8.37 36.76 9.50 0.00 35.81 54 -18.19 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (2).
. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH1 RX Measurement Distance at Im Horizontal polarity

Freq. | Reading AF Cable | Pre-amp | Dist Filter Level Limit Margin [ Mark | Height
(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
482391 | 4592 34.44 5.08 35.16 9.50 0.00 40.78 74 -33.22 P 1.0
482391 | 34.10 34.44 5.08 35.16 9.50 0.00 28.96 54 -25.04 A 1.0
7236.00 | 44.82 39.81 6.74 35.65 9.50 0.00 46.21 74 -27.79 P 1.0
7236.00 | 33.24 39.81 6.74 35.65 9.50 0.00 34.63 54 -19.37 A 1.0
9647.88 | 47.50 38.54 8.29 36.44 9.50 0.00 48.39 74 -25.61 P 1.0
9647.88 | 37.24 38.54 8.29 36.44 9.50 0.00 38.13 54 -15.87 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (2).
. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH1 RX Measurement Distance at 1m Vertical polarity

Freq. | Reading AF Cable | Pre-amp | Dist Filter Level Limit Margin [ Mark | Height
(MHz) | (dBuV) | (dBuV) | (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A) | (Meter)
4824.04 | 45.82 34.44 5.08 35.16 9.50 0.00 40.68 74 -33.32 P 1.0
4824.04 | 34.34 34.44 5.08 35.16 9.50 0.00 29.20 54 -24.80 A 1.0
7236.02 | 44.83 39.81 6.74 35.65 9.50 0.00 46.22 74 -27.78 P 1.0
7236.02 | 33.71 39.81 6.74 35.65 9.50 0.00 35.10 54 -18.90 A 1.0
9648.03 | 46.52 38.54 8.29 36.44 9.50 0.00 47.41 74 -26.59 P 1.0
9648.03 | 37.05 38.54 8.29 36.44 9.50 0.00 37.94 54 -16.06 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
r neration tomer Premi .
Product Name 3rd Generatio Cus omer Fremise Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH6 RX Measurement Distance at Im Horizontal polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) | (dBuV) | (@B) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuv/m)| (dB) |(P/Q/A) | (Meter)
4873.93 | 45.88 34.77 5.10 35.20 9.50 0.00 41.05 74 -32.95 P 1.0
4873.93 [ 34.21 34.77 5.10 35.20 9.50 0.00 29.38 54 -24.62 A 1.0
7311.01 | 44.72 39.78 6.79 35.64 9.50 0.00 46.15 74 -27.85 P 1.0
7311.01 | 33.33 39.78 6.79 35.64 9.50 0.00 34.76 54 -19.24 A 1.0
974795 | 46.57 38.53 8.33 36.60 9.50 0.00 47.33 74 -26.67 P 1.0
9747.95| 36.70 38.53 8.33 36.60 9.50 0.00 37.46 54 -16.54 A 1.0

AW N~

O 0 3 O W

. Antenna type : Antenna (2).
. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

. The result basic equation calculation as follow :

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.
. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (2).
. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise .
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH6 RX Measurement Distance at 1m Vertical polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
4873.96 | 45.57 34.77 5.10 35.20 9.50 0.00 40.74 74 -33.26 P 1.0
4873.96 | 34.56 34.77 5.10 35.20 9.50 0.00 29.73 54 -24.27 A 1.0
7311.05| 45.08 39.78 6.79 35.64 9.50 0.00 46.51 74 -27.49 P 1.0
7311.05| 33.97 39.78 6.79 35.64 9.50 0.00 35.40 54 -18.60 A 1.0
9747.96 | 46.82 38.53 8.33 36.60 9.50 0.00 47.58 74 -26.42 P 1.0
9747.96 | 36.92 38.53 8.33 36.60 9.50 0.00 37.68 54 -16.32 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (2).
. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise .
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH11 RX Measurement Distance at Im Horizontal polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
4923.02 | 45.58 35.09 5.12 35.24 9.50 0.00 41.05 74 -32.95 P 1.0
4923.02 | 33.99 35.09 5.12 35.24 9.50 0.00 29.46 54 -24.54 A 1.0
7385.99 | 44.61 39.75 6.84 35.62 9.50 0.00 46.08 74 -27.92 P 1.0
7385.99 | 33.27 39.75 6.84 35.62 9.50 0.00 34.74 54 -19.26 A 1.0
9848.02 | 46.82 38.52 8.37 36.76 9.50 0.00 47.44 74 -26.56 P 1.0
9848.02 | 37.02 38.52 8.37 36.76 9.50 0.00 37.64 54 -16.36 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

O 0 3 O W

. Antenna type : Antenna (2).
. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

. The frequency was searched to 18GHz.

. The other emission levels were very low against the limit.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The test limit is 3M limit.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise .
Product Name Y Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH11 RX Measurement Distance at 1m Vertical polarity

Freq. | Reading AF Cable | Pre-amp | Dist | Filter Level Limit | Margin | Mark | Height

(MHz) | (dBpV) | (dBpV) | (@B) | @B) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
492391 | 4537 35.10 5.12 35.24 9.50 0.00 40.84 74 -33.16 P 1.0
492391 | 34.11 35.10 5.12 35.24 9.50 0.00 29.58 54 -24.42 A 1.0
7386.05 | 44.39 39.75 6.84 | 35.62 9.50 0.00 45.86 74 -28.14 P 1.0
7386.05 | 33.62 39.75 6.84 | 35.62 9.50 0.00 35.09 54 -18.91 A 1.0
9847.93 | 45.89 38.52 8.37 36.76 9.50 0.00 46.51 74 -27.49 P 1.0
9847.93 | 36.66 38.52 8.37 36.76 9.50 0.00 37.28 54 -16.72 A 1.0
1. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain.
2. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz,VBW=10Hz
3. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
4. The result basic equation calculation as follow :
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
3" Generation Customer Premise )
Product Name ) Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH1 TX Measurement Distance at Im  Horizontal polarity
Freq. Reading | AF Cable |Pre-amp| Dist | Filter Level Limit Margin | Mark | Height
(MHz) | (dBuV) |(dBpV)| (dB) (dB) (dB) | (dB) [(dBpV/m)|(dBuV/m)| (dB) | (P/Q/A) | (Meter)
* 238990 | 29.35 | 31.81 | 3.57 0.00 9.50 | 0.00 55.23 74 -18.77 P 1.00
*2389.90 17.00 31.81 3.57 0.00 9.50 0.00 42.88 54 -11.12 A 1.00
241351 | 6595 | 31.79 | 3.58 | 0.00 | 950 | 0.00 | 91.82 Fundamental P 1.00
2413.51 | 59.20 | 3179 | 3.58 | 0.00 | 9.50 | 0.00 | 85.07 Frequency A 1.00
*4824.01 | 4792 | 3444 | 5.08 | 35.16 | 9.50 | 2.00 44.79 74 -29.21 P 1.00
*4824.01 | 4233 | 3444 | 5.08 | 35.16 | 9.50 | 2.00 39.20 54 -14.80 A 1.00
723554 | 46.90 | 39.81 | 6.74 | 35.65 | 9.50 | 2.00 50.29 74 -23.71 P 1.00
7235.54 36.57 39.81 6.74 35.65 9.50 | 2.00 39.96 54 -14.04 A 1.00
9648.05 56.36 38.54 | 8.29 36.44 9.50 0.61 57.86 71.82 -13.96 P 1.00
9648.05 | 54.03 | 38.54 | 829 | 36.44 | 9.50 | 0.61 55.53 65.07 -9.54 A 1.00
* 1206755 - | | - | 950 | 08 | -— | - | - | 1.00
* 1448106 - | | o | 950 | 068 | -— | - | - | - 1.00
16894.57| —— | | - | - 950 | 044 | -—- | o | | 1.00
* 19308.08 | -~ | | e | 950 | 197 | = | o | e | e 1.00
2172159 —— | | e | e 950 | 081 | - | o | e | e 1.00
2413510 -—— | = | - | 950 | 288 | -—- | - | o | 1.00
Note :
1. The measurement was searched to 10™ harmonic, Remark “---” means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

— \O 0

Level = Reading + AF + Cable — Preamp + Filter — Dist, Margin = Level — Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.

. For 802.11b mode at 11Mbps with power setting 17.81dBm (PK) / 12.07dBm (AVG) and antenna (1).

0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna

(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
Product Name 3rd Generatllz(zlrzli(;rlicr)lrtner Premise Test By Chris Huang
Model Name Gen3-CPE TEMP & Humidity 23.5C ,63%
CHI TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)|(Meter)
*2389.90 | 38.83 | 31.81 | 3.57 0.00 9.50 | 0.00 64.71 74 -9.29 P 1.00
*2389.90 | 22.50 | 31.81 | 3.57 0.00 9.50 | 0.00 48.38 54 -5.62 A 1.00
2409.84 | 87.86 | 31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 113.73 Fundamental P 1.00
2409.84 | 81.39 | 31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 107.26 Frequency A 1.00
*4824.18 | 48.59 | 34.44 | 5.08 35.16 9.50 | 2.00 45.46 74 -28.54 P 1.00
* 482418 | 4237 3444 | 5.08 35.16 9.50 | 2.00 39.24 54 -14.76 A 1.00
7239.55 | 4597 | 39.80 | 6.74 35.65 9.50 | 2.00 49.36 74 -24.64 P 1.00
7239.55 | 35.65 | 39.80 | 6.74 35.65 9.50 | 2.00 39.04 54 -14.96 A 1.00
9647.96 | 55.05 | 38.54 | 8.29 36.44 9.50 | 0.61 56.55 93.73 -37.18 P 1.00
9647.96 | 52.82 | 38.54 | 8.29 36.44 9.50 | 0.61 54.32 87.26 -32.94 A 1.00
* 1204920 - | e | e | e 950 | 080 | —— | - | e | e 1.00
14459.04| -—— | | | - 950 | 065 | -—— | 0 | e | e 1.00
16868.88 | -~ | = | o | 950 | 042 | - | e | e | e 1.00
* 1927872 - | v | e | 950 | 193 | —— | o | e | e 1.00
21688.56| - | T | o | e 950 | 082 | - | o | e [ e 1.00
2409840 | -—— | | e | e 950 | 294 | — | - | - e 1.00

Note :

1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.

9. For 802.11b mode at 11Mbps with power setting 17.81dBm (PK) / 12.07dBm (AVG) and antenna (1). The margin will

be 3dB smaller if the power is set to 20.81dBm (PK) / 15.07 dBm (AVG).
10. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHo6 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBpv/m)| (dB) |(P/Q/A) | (Meter)
2437.50 | 65.55 | 31.76 | 3.59 0.00 9.50 | 0.00 91.41 Fundamental p 1.00
2437.50 | 58.90 | 31.76 | 3.59 | 0.00 | 950 | 0.00 | 84.76 Frequency A 1.00
*4874.01 | 48.04 | 34.77 | 5.10 | 3520 | 9.50 | 1.80 45.01 74 -28.99 P 1.00
*4874.01 | 4231 [ 3477 | 5.10 | 3520 | 9.50 | 1.80 39.28 54 -14.72 A 1.00
* 7311.01 | 46.85 [ 39.78 | 6.79 | 3564 | 9.50 | 2.00 50.28 74 -23.72 P 1.00
*7311.01 | 36.76 | 39.78 | 6.79 | 35.64 | 9.50 | 2.00 40.19 54 -13.81 A 1.00
9747.96 | 54.67 | 38.53 | 8.33 36.60 | 9.50 [ 0.55 55.98 71.41 -15.43 P 1.00
974796 | 52.24 | 38.53 | 8.33 36.60 [ 9.50 | 0.55 53.55 64.76 -11.21 A 1.00
*12187.50 - | | e | e 950 |08 | -—— | - | T | 1.00
14625.00 | - [ 7 | o | e 950 | 060 | -—— | o | e | 1.00
17062.50 | - | | o | 950 1 053 | - | o | o | e 1.00
*19500.00 [ - | | e | e 950 | 220 | - | o | o | e 1.00
21937.50| - | T | e | 950 1 073 ) - | o | e | e 1.00
24375.00 | - | | e | e 950 | 250 [ -—- | - | - | - 1.00

— \O 00

Note :

1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

4. Remark “*” means the Restricted band.

5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 20.56dBm (PK) / 16.17dBm (AVG) and antenna (1).
0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHo6 TX Measurement Distance at Im  Vertical polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBpv/m)| (dB) |(P/Q/A) | (Meter)
2434.55 | 87.10 | 31.77 | 3.59 0.00 9.50 | 0.00 112.96 Fundamental p 1.00
2434.55 | 80.23 | 3177 | 359 | 0.00 | 950 | 0.00 | 106.09 Frequency A 1.00
*4874.04 | 48.33 [ 3477 | 5.10 | 3520 | 9.50 | 1.80 45.30 74 -28.70 P 1.00
*4874.04 | 4222 [ 3477 | 5.10 | 3520 | 9.50 | 1.80 39.19 54 -14.81 A 1.00
* 7311.01 | 46.13 [ 39.78 | 6.79 | 35.64 | 9.50 | 2.00 49.56 74 -24.44 P 1.00
*7311.01 | 36.24 | 39.78 | 6.79 | 35.64 | 9.50 | 2.00 39.67 54 -14.33 A 1.00
9747.99 | 5430 [ 38.53 | 8.33 36.60 | 9.50 [ 0.55 55.61 92.96 -37.35 P 1.00
974799 | 51.07 | 38.53 | 8.33 36.60 [ 9.50 | 0.55 52.38 86.09 -33.71 A 1.00
*O12172.75 ) e | | e | e 950 |08 | -—— | - | T | 1.00
1460730 - [ 0 | o | 950 | 061 | -—— | o | e | 1.00
17041.85| —— | == | = | - 950 | 052 | - | | e | e 1.00
* 1947640 - | | e | e 950 | 217 | - | o | o | e 1.00
2191095 —— | T | o | 950 1 074 -—— | o ] e | e 1.00
2434550 - | | e | e 950 | 255 ( —— | - | - | e 1.00

— \O 00

Note :

1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

4. Remark “*” means the Restricted band.

5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 20.56dBm (PK) / 16.17dBm (AVG) and antenna (1).
0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHI11 TX Measurement Distance at Im  Horizontal polarity

Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter [ Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A) | (Meter)
2463.72 | 65.41 | 31.74 | 3.60 0.00 9.50 | 0.00 91.25 Fundamental p 1.00
2463.72 | 58.81 | 31.74 | 3.60 | 000 | 9.50 | 0.00 | 84.65 Frequency A | 100
*2483.60 | 29.74 | 31.72 | 3.61 0.00 9.50 | 0.00 55.57 74 -18.43 P 1.00
*2483.60 | 1695 | 31.72 | 3.61 0.00 9.50 | 0.00 42.78 54 -11.22 A 1.00
* 492388 | 48.21 | 3510 | 5.12 3524 | 9.50 | 1.60 45.29 74 -28.71 P 1.00
* 492388 | 42.57 | 35.10 | 5.12 3524 | 9.50 | 1.60 39.65 54 -14.35 A 1.00
* 739116 | 47.05 | 39.74 | 6.85 35.62 | 9.50 | 2.00 50.52 74 -23.48 P 1.00
*7391.16 | 37.01 39.74 | 6.85 35.62 | 9.50 | 2.00 40.48 54 -13.52 A 1.00
9847.89 | 53.77 | 38.52 | 8.37 36.76 | 9.50 | 0.49 54.89 71.25 -16.37 P 1.00
9847.89 | 50.27 | 38.52 | 8.37 36.76 | 9.50 | 0.49 51.39 64.65 -13.27 A 1.00
*12318.60 | - | | e | e 950 (08 | - [ o | o | 1.00
1478232 —— | | o | 950 (047 | —— | o | o | o 1.00
17246.04| —— | = | 0 | 9501060 | —— [ o ] o | o 1.00
*19709.76 | - | | e | e 950 | 241 | -—— | - | | - 1.00
* 2217348 - | | e | e 950 (070 | -—— [ - | T | 1.00
24637.20| - | vt | e | o 950 ( 211 |} - [ o | e | 1.00

AN bW N

— O 0

Note :
1.

The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.
. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
. Remark “*” means the Restricted band.
. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 17.01dBm (PK) / 11.17dBm (AVG) and antenna (1).
0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHI1 TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) |(dBpV)| (dB) (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A) | (Meter)
2463.45 | 86.10 | 31.74 | 3.60 0.00 | 9.50 | 0.00 111.94 Fundamental p 1.00
Frequency A 1.00
2463.45 | 79.63 | 31.74 | 3.60 0.00 | 9.50 | 0.00 105.47 :
*2483.60 | 39.56 | 31.72 | 3.61 0.00 | 9.50 { 0.00 65.39 74 -8.61 P 1.00
*2483.60 | 24.88 | 31.72 | 3.61 0.00 | 9.50 { 0.00 50.71 54 -3.29 A 1.00
* 492396 | 48.12 | 35.10 | 5.12 | 35.24 | 9.50 | 1.60 45.20 74 -28.80 P 1.00
* 492396 | 4211 | 3510 | 5.12 | 3524 | 9.50 | 1.60 39.19 54 -14.81 A 1.00
*7386.03 | 46.08 | 39.75 | 6.84 | 35.62 | 9.50 | 2.00 49.55 74 -24.45 P 1.00
* 7386.03 | 36.03 | 39.75 | 6.84 | 35.62 | 9.50 | 2.00 39.50 54 -14.50 A 1.00
9848.06 | 52.68 | 38.52 | 837 [ 36.76 | 9.50 | 0.49 53.79 91.94 -38.15 P 1.00
9848.06 | 50.03 | 38.52 [ 837 [ 36.76 | 9.50 | 0.49 51.14 85.47 -34.33 A 1.00
*12317.25| - | o | e | 950 | 080 [ - | - | o | 1.00
1478070 | - [ T | o | 950 | 048 [ o | v | e | 1.00
1724415 —— [ 77 | ——= | 950 | 060 [ = | v | e | 1.00
*19707.60 - | | e | 950 | 241 | = | | e | 1.00
*22171.05( - | | e | 950 1 070 [ —— | T | T | T 1.00
2463450 | - | vt | o | 950 | 211 | - | - | o | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
9. For 802.11b mode at 11Mbps with power setting 17.01dBm (PK) / 11.17dBm (AVG) and antenna (1). The margin will
be 3dB smaller if the power is set to 20.01dBm (PK) / 14.17 dBm (AVG).
10. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

— \O 0

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CH1 TX Measurement Distance at Im  Horizontal polarity
Freq. Reading | AF Cable |Pre-amp| Dist | Filter Level Limit Margin | Mark | Height
(MHz) | (dBuV) |(dBpV)| (dB) (dB) (dB) | (dB) [(dBpV/m)|(dBuV/m)| (dB) | (P/Q/A) | (Meter)
* 238990 | 27.36 | 31.81 | 3.57 0.00 9.50 | 0.00 53.24 74 -20.76 P 1.00
*2389.90 15.52 31.81 3.57 0.00 9.50 0.00 41.40 54 -12.60 A 1.00
2410.84 | 62.86 | 31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 88.73 Fundamental P 1.00
2410.84 | 58.50 | 3179 | 3.58 | 0.00 | 9.50 | 0.00 | 84.37 Frequency A 1.00
*4824.16 | 47.86 | 34.44 | 5.08 | 35.16 | 9.50 | 2.00 44.73 74 -29.27 P 1.00
*4824.16 | 43.52 | 34.44 | 5.08 | 35.16 | 9.50 | 2.00 40.39 54 -13.61 A 1.00
7236.00 | 45.80 | 39.81 | 6.74 | 35.65 | 9.50 | 2.00 49.19 74 -24.81 P 1.00
7236.00 34.33 39.81 6.74 35.65 9.50 | 2.00 37.72 54 -16.28 A 1.00
9646.60 55.31 38.54 | 8.29 36.43 9.50 0.61 56.82 74 -17.18 P 1.00
9646.60 | 46.03 | 38.54 | 829 | 36.43 | 9.50 | 0.61 47.54 54 -6.46 A 1.00
* 1205420 - | | e | e 950 | 08 | -— | - | - | 1.00
14465.04| —— | = | | - 950 | 066 [ — | - | - | - 1.00
1687588 | -—— | | - | - 950 | 043 | -—- | - | - | - 1.00
* 1928672 | - | | e | 950 | 194 | = | o | e | 1.00
21697.56 | —— | - | o | 950 | 082 | - | o | e | e 1.00
2410840 | -—— | | o | 950 [ 293 | -— | - | | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---"" means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.

. For 802.11g mode at 6Mbps with power setting 16.53dBm (PK) / 8.31dBm (AVG) and antenna (1).

0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna

(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHI1 TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)|(Meter)
*2389.90 | 41.02 | 31.81 | 3.57 0.00 9.50 | 0.00 66.90 74 -7.10 P 1.00
*2389.90 | 24.98 31.81 | 3.57 0.00 9.50 | 0.00 50.86 54 -3.14 A 1.00
2409.94 | 8538 | 31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 11125 Fundamental P 1.00
2409.94 | 7946 | 31.79 | 358 | 0.00 | 9.50 | 0.00 | 105.33 Frequency A 1.00
*4824.03 | 4727 | 34.44 | 5.08 35.16 | 9.50 | 2.00 44.14 74 -29.86 P 1.00
*4824.03 | 43.12 | 34.44 | 5.08 35.16 | 9.50 | 2.00 39.99 54 -14.01 A 1.00
7236.03 | 45.84 | 39.81 | 6.74 35.65 9.50 | 2.00 49.23 74 -24.77 P 1.00
7236.03 3427 | 39.81 | 6.74 35.65 9.50 | 2.00 37.66 54 -16.34 A 1.00
9648.04 | 49.67 | 38.54 | 8.29 36.44 9.50 | 0.61 51.17 74 -22.83 P 1.00
9648.04 | 43.11 38.54 | 8.29 3644 | 9.50 | 0.61 44.61 54 -9.39 A 1.00
* 12049.70| - | o | e | e 9.50 | 0.80 | - | e | e | 1.00
14459.64 | —— | = | o | 9.50 | 0.65 | - | o | e | 1.00
1686958 | —— | = | o | 950 | 042 | - | o | e | e 1.00
* 1927952 e | | e | 950 | 194 | - | e | e | 1.00
21689.46| -~ | | e | 950 | 082 | - | o | e | e 1.00
24099.40 | - | s | e | e 9.50 | 2.94 | - | o | e | 1.00

AN AW
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Note :
1.

The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark
. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:

koo

means the Restricted band.

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11g mode at 6Mbps with power setting 16.53dBm (PK) / 18.31dBm (AVG) and antenna (1). The margin will

be 1dB smaller if the power is set to 17.63dBm (PK) / 9.31 dBm (AVG).

10. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna

(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

— \O 00

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise )
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHo6 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBuV) |(dBpV)| (dB) (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
2434.07 | 61.52 | 31.77 | 3.59 0.00 9.50 | 0.00 87.38 Fundamental p 1.00
F
2434.07 | 57.64 | 31.77 | 3.59 | 0.00 | 950 | 0.00 | 83.50 reaneney A 1.00
*4874.08 | 46.82 | 34.77 | 5.10 | 3520 | 9.50 | 1.80 43.79 74 -30.21 P 1.00
*4874.08 | 42.56 | 34.77 | 5.10 | 3520 | 9.50 | 1.80 39.53 54 -14.47 A 1.00
*7311.05 | 4537 [39.78 | 6.79 | 35.64 | 9.50 | 2.00 48.80 74 -25.20 P 1.00
*7311.05 | 34.11 [ 39.78 | 6.79 | 35.64 | 9.50 | 2.00 37.54 54 -16.46 A 1.00
9747.83 | 52.93 | 38.53 | 8.33 [ 36.60 | 9.50 | 0.55 54.24 74 -19.76 P 1.00
9747.83 | 4542 | 38.53 | 8.33 36.60 [ 9.50 | 0.55 46.73 54 -7.27 A 1.00
* 1217035 - | | e | e 950 1080 | -—— | - | | 1.00
1460442 -—— [ 7 | - | 950 1062 | - | - | e | 1.00
1703849 -—— [ 7 | —— | - 950 1 052 | - | e | e | 1.00
*19472.56 | - | | e | e 950 | 217 | —— | o | | 1.00
21906.63| —— | | | 950 1074 | — | o | | 1.00
2434070 | - | o | e | e 950 | 255 | —— | = | o | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11g mode at 6Mbps with power setting 21.58dBm (PK) / 12.54dBm (AVG) and antenna (1).
0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.
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Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise :
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHo6 TX Measurement Distance at Im  Vertical polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBuV) [(dBuV)| (dB) (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A) | (Meter)
2433.82 | 84.37 | 31.77 | 3.59 0.00 9.50 | 0.00 [ 110.23 Fundamental P 1.00
F
2433.82 | 7817 | 3177 | 3.59 | 0.00 | 950 | 0.00 | 104.03 reaneney A ] 100
* 487397 | 47.11 | 3477 | 5.10 | 3520 | 9.50 | 1.80 44.08 74 -29.92 P 1.00
* 4873.97 | 4320 | 34.77 | 5.10 | 3520 | 9.50 | 1.80 40.17 54 -13.83 A 1.00
* 731097 | 45.76 | 39.78 | 6.79 | 35.64 | 9.50 | 2.00 49.19 74 -24.81 P 1.00
* 731097 | 3420 | 39.78 | 6.79 | 35.64 | 9.50 | 2.00 37.63 54 -16.37 A 1.00
9747.88 | 48.93 | 38.53 | 8.33 | 36.60 | 9.50 | 0.55 50.24 74 -23.76 P 1.00
9747.88 | 42.86 | 38.53 | 8.33 | 36.60 | 9.50 | 0.55 44.17 54 -9.83 A 1.00
1216910 o | e | e | 950 1080 | -—— | - | | 1.00
1460292 | - | T | o | 950 1062 | - | - | e | 1.00
17036.74| — | = | — | 950 1 051 | - | e | e | 1.00
*19470.56( - | | e | 950 [ 216 | = | - | o | 1.00
2190438 —— [ 7 | o | 950 {074 | — | - | T | 1.00
2433820 | - | T | o | e 950 [ 256 | - | o | o | e 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11g mode at 6Mbps with power setting 21.58dBm (PK) / 12.54dBm (AVG) and antenna (1).
0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHI11 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A) | (Meter)
2464.40 | 61.80 | 31.74 | 3.60 0.00 9.50 | 0.00 87.64 Fundamental p 1.00
2464.40 | 57.03 | 31.74 | 3.60 | 000 | 9.50 | 0.00 | 82.87 Frequency A | 100
*2483.60 | 27.36 | 31.72 | 3.61 0.00 9.50 | 0.00 53.19 74 -20.81 P 1.00
*2483.60 | 15.52 | 31.72 | 3.61 0.00 9.50 | 0.00 41.35 54 -12.65 A 1.00
* 492397 | 47.10 | 3510 | 5.12 3524 | 9.50 | 1.60 44.18 74 -29.82 P 1.00
*4924.04 | 42.58 | 35.10 | 5.12 3524 | 9.50 | 1.60 39.66 54 -14.34 A 1.00
* 738613 | 45.77 | 39.75 | 6.84 | 35.62 | 9.50 | 2.00 49.24 74 -24.76 P 1.00
*7386.13 34.21 39.75 | 6.84 35.62 | 9.50 | 2.00 37.68 54 -16.32 A 1.00
9848.05 | 53.59 [ 38.52 | 8.37 36.76 | 9.50 | 0.49 54.70 74 -19.30 P 1.00
9848.05 | 45.59 | 38.52 | 8.37 36.76 | 9.50 | 0.49 46.70 54 -7.30 A 1.00
1232200 | | e | 950 | 080 | - | o | e | 1.00
1478640 | —— | = | o | 950 | 047 | - | o | e | 1.00
1725080 | —— | = | o | 950 | 060 | - | o | e | 1.00
* 1971520 - | o | e | 950 | 242 | - | e | | 1.00
* 22179.60| e | e | e | 9.50 | 070 | - | e | | 1.00
24644.00 | o | | e | e 9.50 | 210 | - | o ] | 1.00
Note :

1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.

. For 802.11g mode at 6Mbps with power setting 15.89dBm (PK) / 7.87dBm (AVG) and antenna (1).

0. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna

(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/05/24
3rd Generation Customer Premise :
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity | 23.5C ,63%
CHI1 TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBuV) |(dBpV)| (dB) (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) | (P/Q/A) | (Meter)
2462.30 | 83.66 | 31.74 | 3.60 | 0.00 | 9.50 | 0.00 | 109.50 Fundamental P 1.00
Frequency A 1.00
246230 | 77.84 | 31.74 | 3.60 0.00 | 9.50 | 0.00 103.68 :
*2483.60 | 39.57 | 31.72 | 3.61 0.00 | 9.50 { 0.00 65.40 74 -8.60 P 1.00
*2483.60 | 24.65 | 31.72 | 3.61 0.00 | 9.50 { 0.00 50.48 54 -3.52 A 1.00
* 492412 | 46.89 | 35.10 | 5.12 | 35.24 | 9.50 | 1.60 43.97 74 -30.03 P 1.00
*492412 | 42.85 | 3510 | 5.12 | 3524 | 9.50 | 1.60 39.93 54 -14.07 A 1.00
*7386.01 | 45.87 | 39.75 | 6.84 | 35.62 | 9.50 | 2.00 49.34 74 -24.66 P 1.00
*7386.01 | 3459 |39.75| 6.84 | 35.62 | 9.50 | 2.00 38.06 54 -15.94 A 1.00
9847.79 | 48.61 | 38.52 | 837 [ 36.76 | 9.50 | 0.49 49.73 74 -24.27 P 1.00
9847.79 | 42.87 | 38.52 | 837 [ 36.76 | 9.50 | 0.49 43.99 54 -10.01 A 1.00
* 1231150 - | e | e | 950 | 080 [ - | - | o | 1.00
1477380 - [ 7 | | 000 | 048 [ = | T | T | 1.00
1723610 -—— [ = | == | - 000 | 059 [ = | T | T | 1.00
*19698.40( - | | e | 000 | 240 [ —— | T | T | 1.00
*22160.70 - | | e | 000|070 [ —— | - | T | T 1.00
24623.00| - | Tt | o | - 000 [ 213 | -—— | - | - | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
9. For 802.11g mode at 6Mbps with power setting 15.89dBm (PK) / 17.87dBm (AVG) and antenna (1). The margin will
be 1.5dB smaller if the power is set to 17.63dBm (PK) / 9.31 dBm (AVG).
10. After an exploratory test, the emission of antenna (1) is higher than the emission of antenna (3). So only the antenna
(1) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
3rd Generation Customer Premise .
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CHI1 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin [ Mark | Height
(MHz) | (dBuV) [(dBuV)| (dB) (dB) (dB) | (dB) [(dBuV/m)|[(dBuV/m)| (dB) |(P/Q/A)|(Meter)
* 238990 | 17.10 | 31.81 | 3.57 0.00 9.50 | 0.00 42.98 74 -31.02 P 1.00
*2389.90 4.00 31.81 | 3.57 0.00 9.50 0.00 29.88 54 -24.12 A 1.00
2414.05 | 7228 |31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 98.15 Fundamental P 1.00
2414.05 | 67.76 | 3179 | 3.58 | 0.00 | 9.50 | 0.00 | 93.63 Frequency A | 100
* 482398 | 47.83 | 3444 | 5.08 | 35.16 | 9.50 | 2.00 44.70 74 -29.30 P 1.00
* 482398 | 38.14 [ 3444 | 5.08 | 3516 | 9.50 | 2.00 35.01 54 -18.99 A 1.00
7236.04 | 45.83 | 39.81 | 6.74 | 35.65 | 9.50 | 2.00 49.22 74 -24.78 P 1.00
7236.04 | 33.87 | 39.81 | 6.74 35.65 9.50 2.00 37.26 54 -16.74 A 1.00
9647.97 | 50.57 | 38.54 | 829 | 36.44 | 9.50 | 0.61 52.07 74 -21.93 P 1.00
964797 | 45.02 | 38.54 | 829 | 36.44 | 9.50 | 0.61 46.52 54 -7.48 A 1.00
* 1207025 - | | e | e 950 | 080 | T | e | e | e 1.00
* 1448430 - | | e | e 950 | 068 | — | o | | 1.00
1689835 —— | 7| — | -—= 950 | 044 | — | o | | 1.00
*1931240 | - | e | e | e 9.50 197 | — | = | | 1.00
2172645 —— | [ - | 950 | 081 | = | - | o | 1.00
2414050 | - | | o | 950 | 288 | - | o | e | o 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 17.81dBm (PK) / 12.07dBm (AVG) and antenna (2).
0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
3rd Generation Customer Premise )
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CHI TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit [ Margin | Mark | Height
(MHz) | (dBuV) [(dBuV)| (dB) (dB) (dB) | (dB) [(dBuV/m)|[(dBuV/m)| (dB) |(P/Q/A)|(Meter)
*2389.90 | 40.40 | 31.81 | 3.57 0.00 9.50 | 0.00 66.28 74 -7.72 P 1.00
*2389.90 | 25.10 | 31.81 | 3.57 0.00 9.50 | 0.00 50.98 54 -3.02 A 1.00
2409.84 | 94.51 [31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 120.38 Fundamental P 1.00
2409.84 | 89.54 | 31.79 | 358 | 0.00 | 9.50 | 0.00 | 11541 Frequency A | 100
*4824.02 | 49.67 | 34.44 | 508 | 35.16 | 9.50 | 2.00 46.54 74 -27.46 P 1.00
*4824.02 | 44.02 | 3444 | 5.08 | 3516 | 9.50 | 2.00 40.89 54 -13.11 A 1.00
7235.85 | 45.28 | 39.81 | 6.74 [ 35.65 | 9.50 | 2.00 48.67 74 -25.33 P 1.00
7235.85 | 34.11 |39.81 | 6.74 [ 35.65 | 9.50 | 2.00 37.50 54 -16.50 A 1.00
9647.98 | 51.37 | 38.54 | 829 [ 3644 | 9.50 | 0.61 52.87 74 -21.13 P 1.00
9647.98 | 44.88 | 38.54 | 829 [ 3644 | 9.50 | 0.61 46.38 54 -7.62 A 1.00
*12049.20) - | vt | e | 950 | 080 | = | - | o | 1.00
14459.04| - [ T [ o | 950 | 065 | T | | | 1.00
1686888 | -—— [ [ - | 950 | 042 | = | - | | 1.00
*19278.72| - | | e | 9.50 193 | = | T | T | 1.00
2168856 —— [ [ o | 950 | 082 | = | o | T | 1.00
2409840 | -—— [ | o | 950 | 294 | —— | - | o | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
9. For 802.11b mode at 11Mbps with power setting 17.81dBm (PK) / 12.07dBm (AVG) and antenna (2). The margin will
be 3dB smaller if the power is set to 20.81dBm (PK) / 15.07 dBm (AVG).
10. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.

[o BN |




e Ecom Sertech Corp.
€com P

FCCID : RHK-G3CPE100
Sertech Corp. Rm. 258, Bldg. 17, NO.195, Sec. 4 Chung Hsing .
=" Rd..ChuTung Chen, Hsinchu, Taiwan 310, R.0.C Report No. : ER04-04-057FRF
TEL:886-3-5918012 FAX : 886-3-5825720 Page 53  of 86

The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CHo6 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
2437.50 | 75.23 | 31.76 | 3.59 | 0.00 | 9.50 | 0.00 | 101.09 Fundamental P 1.00
2437.50 | 69.05 | 31.76 | 3.59 | 0.00 | 9.50 | 0.00 | 94.91 Frequency A | 100
*4874.01 | 47.27 [ 3477 | 5.10 | 3520 | 9.50 | 1.80 44.24 74 -29.76 P 1.00
*4874.01 | 37.24 | 3477 | 5.10 | 3520 | 9.50 | 1.80 34.21 54 -19.79 A 1.00
* 7311.01 | 45.76 | 39.78 | 6.79 | 35.64 | 9.50 | 2.00 49.19 74 -24.81 P 1.00
*7311.01 | 33.70 [ 39.78 | 6.79 | 35.64 | 9.50 | 2.00 37.13 54 -16.87 A 1.00
974796 | 49.89 | 38.53 | 8.33 36.60 | 9.50 [ 0.55 51.20 74 -22.80 P 1.00
9747.96 | 43.81 38.53 | 8.33 36.60 9.50 | 0.55 45.12 54 -8.88 A 1.00
*12187.50 - | | e | e 950 {080 ( -—— | T | T | 1.00
14625.00 | - [ 7 | o | e 950 { 060 { -—— | | e | 1.00
17062.50 | - | | o | 950 [ 053 | -—— | | e | 1.00
*19500.00 [ - | | e | e 950 [ 220 | - | | e | o 1.00
21937.50| - | T | e | 950 [ 073 | = | o | e | 1.00
24375.00 | - | | e | e 950 | 250 | — | - | e | e 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
. Remark “*” means the Restricted band.
. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 20.56dBm (PK) / 16.17dBm (AVG) and antenna (2).
0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CHo6 TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (@B) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)|(Meter)
243455 | 97.29 | 31.77 | 3.59 0.00 9.50 0.00 123.15 Fundamental p 1.00
243455 | 9121 | 3177 | 359 | 0.00 | 950 | 0.00 | 117.07 Frequency A | 1.00
* 487404 | 49.11 3477 | 5.10 35.20 9.50 1.80 46.08 74 -27.92 P 1.00
*4874.04 | 43.21 3477 | 5.10 35.20 9.50 1.80 40.18 54 -13.82 A 1.00
*7311.01 | 4499 | 39.78 | 6.79 35.64 9.50 2.00 48.42 74 -25.58 P 1.00
*7311.01 33.63 | 39.78 | 6.79 35.64 9.50 2.00 37.06 54 -16.94 A 1.00
974799 | 50.43 | 38.53 | 8.33 36.60 9.50 0.55 51.74 74 -22.26 P 1.00
974799 | 44.19 | 38.53 | 8.33 36.60 9.50 0.55 45.50 54 -8.50 A 1.00
* 1217275 o | | e | 9.50 08 [ -— | - | | 1.00
1460730 | - | = | e | 9.50 | 061 | - | e | e | 1.00
1704185 | - | == | o | e 950 | 052 | - | e | e | 1.00
*1947640| -~ | | e | e 950 | 217 | = | e | e | 1.00
21910.95| -~ | = | e | e 950 | 074 | - | o | o | 1.00
24345.50 | - | o | e | 950 | 255 | = | o | e | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
. Remark “*” means the Restricted band.
. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 20.56dBm (PK) / 16.17dBm (AVG) and antenna (2).
0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CH11 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBuV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
2460.74 | 71.76 | 31.74 | 3.60 0.00 9.50 | 0.00 97.60 Fundamental p 1.00
2460.74 | 67.00 | 31.74 | 3.60 | 0.00 | 950 | 0.00 | 92.84 Frequency A 1.00
*2483.65 16.80 | 31.72 | 3.61 0.00 9.50 | 0.00 42.63 74 -31.37 P 1.00
*2483.65 2.80 31.72 | 3.61 0.00 9.50 | 0.00 28.63 54 -25.37 A 1.00
* 492351 | 46.65 | 3510 | 5.12 3524 | 9.50 | 1.61 43.73 74 -30.27 P 1.00
* 492351 | 36.37 | 35.10 | 5.12 3524 | 9.50 | 1.61 33.45 54 -20.55 A 1.00
* 738599 | 46.15 | 39.75 | 6.84 | 35.62 | 9.50 [ 2.00 49.62 74 -24.38 P 1.00
* 738599 | 33.82 | 39.75 | 6.84 35.62 9.50 | 2.00 37.29 54 -16.71 A 1.00
9847.89 | 49.75 | 38.52 | 8.37 36.76 | 9.50 | 0.49 50.87 74 -23.13 P 1.00
9847.89 | 43.44 | 38.52 | 8.37 36.76 | 9.50 | 0.49 44.56 54 -9.44 A 1.00
* 1230370 - | | e | 9.50 | 0.80 | - | o | e | 1.00
1476444 | —— | = | o | 9.50 | 049 | -~ | o | e | 1.00
1722518 —— | = | o | 950 [ 059 | -~ | e | e | 1.00
* 19685.92| - | | e | e 950 | 239 | - | e | e | 1.00
2214666 | - | e | e | 9.50 [ 070 | - | e e | 1.00
24607.40 | | s | e | e 9.50 [ 215 | o | o | e | 1.00
Note :

1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 17.01dBm (PK) / 11.17dBm (AVG) and antenna (2).
0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03

Product Name 3rd Generatézragﬁiz{[ner Premise Test By Chris Huang

Model Name Gen3-CPE TEMP & Humidity 30°C , 60%

CHI11 TX Measurement Distance at Im  Vertical polarity

Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A) | (Meter)
2460.30 | 91.73 | 31.74 | 3.60 0.00 9.50 | 0.00 117.57 Fundamental p 1.00
2460.30 | 87.09 | 31.74 | 3.60 | 0.00 | 9.50 | 0.00 | 112.93 Frequency A | 100
*2483.65 | 40.80 | 31.72 | 3.61 0.00 9.50 | 0.00 66.63 74 -7.37 P 1.00
*2483.65 16.60 | 31.72 | 3.61 0.00 9.50 | 0.00 42.43 54 -11.57 A 1.00
* 492396 | 4859 | 35.10 | 5.12 3524 | 9.50 | 1.60 45.67 74 -28.33 P 1.00
* 492396 | 4236 | 35.10 | 5.12 3524 | 9.50 | 1.60 39.44 54 -14.56 A 1.00
*7386.00 | 44.93 | 39.75 | 6.84 35.62 | 9.50 | 2.00 48.40 74 -25.60 P 1.00
*7386.00 | 33.26 | 39.75 | 6.84 35.62 9.50 | 2.00 36.73 54 -17.27 A 1.00
9848.06 | 50.93 | 38.52 | 8.37 36.76 | 9.50 | 0.49 52.04 74 -21.96 P 1.00
9848.06 | 43.27 | 38.52 | 8.37 36.76 | 9.50 | 0.49 44.38 54 -9.62 A 1.00
* 1230150 - | o | | 9.50 | 0.80 | - | e | e | 1.00
1476180 | -~ | = | e | e 950 | 049 | - | e | e | 1.00
17222.10| - | = | e | 950 | 059 | - | e | e | 1.00
* 1968240 | - | | e | 950 | 238 | | e | | 1.00
*22142.70| e | e | | e 9.50 | 070 | - | e | e | e 1.00
24603.00| - | e | - | e 950 | 216 | - | o | e |- 1.00

AN bW N
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Note :
1.

The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.
. For 802.11b mode at 11Mbps with power setting 17.01dBm (PK) 11.17dBm (AVG) and antenna (2). The margin will

be 3dB smaller if the power is set to 20.01dBm (PK) / 14.17 dBm (AVG).

10. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna

(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CHI1 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin [ Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)|(Meter)
* 0 2389.90 18.30 | 31.81 | 3.57 0.00 9.50 0.00 44.18 74 -29.82 P 1.00
*2389.90 5.10 31.81 | 3.57 0.00 9.50 0.00 30.98 54 -23.02 A 1.00
2409.24 | 66.94 | 31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 92.81 Fundamental P 1.00
240924 | 62.01 |31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 87.88 Frequency A | 100
*4824.16 | 4580 | 34.44 | 5.08 35.16 9.50 2.00 42.67 74 -31.33 P 1.00
*4824.16 | 3547 | 3444 | 5.08 35.16 9.50 2.00 32.34 54 -21.66 A 1.00
7236.00 | 45.86 | 39.81 | 6.74 35.65 9.50 2.00 49.25 74 -24.75 P 1.00
7236.00 | 34.06 | 39.81 | 6.74 35.65 9.50 2.00 37.45 54 -16.55 A 1.00
9646.60 | 50.38 | 38.54 | 8.29 36.43 9.50 0.61 51.89 74 -22.11 P 1.00
9647.86 | 43.50 | 38.54 | 8.29 36.44 9.50 0.61 45.00 54 -9.00 A 1.00
* 1204620 - | o | e | e 9.50 | 0.80 | - | o e | 1.00
1445544 | - | o | o | 950 | 0.65 | - | o e | 1.00
16864.68| -~ | cmm | e | o 950 | 042 | - | o e | 1.00
* 1927392 - | e | e | 950 | 193 | - | o | e | 1.00
21683.16| - | | e | 9.50 | 0.83 | - | e e e 1.00
2409240 | - | o | e | 950 | 2.95 | - | o e | 1.00
Note :

1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.

. For 802.11g mode at 6Mbps with power setting 16.53dBm (PK) / 18.31dBm (AVG) and antenna (2).

0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna

(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

7.
8.
9.

Company Digital Path Networks Test Date 2004/08/03
3rd Generation Customer Premise .
Product Name . Test By Chris Huang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C , 60%
CHI TX Measurement Distance at Im  Vertical polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin [ Mark | Height
(MHz) | (dBuV) [(dBuV)| (dB) (dB) (dB) | (dB) [(dBuV/m)|[(dBuV/m)| (dB) |(P/Q/A)|(Meter)
*2389.90 | 43.10 | 31.81 | 3.57 0.00 9.50 0.00 68.98 74 -5.02 P 1.00
*2389.90 | 26.80 | 31.81 | 3.57 0.00 9.50 | 0.00 52.68 54 -1.32 A 1.00
2406.73 | 89.52 | 31.79 | 3.58 | 0.00 | 9.50 | 0.00 | 115.39 Fundamental P 1.00
2406.73 | 8452 | 3179 | 3.58 | 0.00 | 9.50 | 0.00 | 11039 Frequency A ] 100
*4824.05 | 45.98 | 3444 | 508 | 3516 | 9.50 | 2.00 42.85 74 -31.15 P 1.00
*4824.05 | 38.51 |[34.44 | 508 | 3516 | 9.50 | 2.00 35.38 54 -18.62 A 1.00
7236.03 4596 | 39.81 | 6.74 35.65 9.50 2.00 49.35 74 -24.65 P 1.00
7236.03 33.73 39.81 | 6.74 35.65 9.50 2.00 37.12 54 -16.88 A 1.00
9648.06 | 50.37 | 38.54 | 829 [ 36.44 | 9.50 | 0.61 51.87 74 -22.13 P 1.00
9648.06 | 44.43 | 38.54 | 829 [ 36.44 | 9.50 | 0.61 45.93 54 -8.07 A 1.00
*12033.65| - | | e | e 950 | 080 | - | o | e | 1.00
1444038 -—— | =7 | = | - 950 | 063 | —— | o | e | 1.00
1684711 | -~ | = | o | 950 | 041 | —— | o | o | 1.00
*19253.84 | - | v | e | 950 | 190 | = | o | e | e 1.00
2166057 —— [ | o | 950 | 084 | - | o | o | 1.00
2406730 - | | o | 950 | 299 | - | o | e | e 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.
2. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
3. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
4. Remark “*” means the Restricted band.
5. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
6. The result basic equation calculation is as follow:

Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

The other emission levels were very low against the limit

The test limit distance is 3M limit.

For 802.11g mode at 6Mbps with power setting 16.53dBm (PK) 8.31dBm (AVG) and antenna (2). The margin will be
1dB smaller if the power is set to 17.63dBm (PK) / 9.31 dBm (AVG).

10.The test data marked in gray background means the EUT emission data is located in the margin uncertainty range of

emission limits.

11. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna

(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C , 60%
CHo6 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
2434.07 | 70.89 | 31.77 | 3.59 0.00 9.50 | 0.00 96.75 Fundamental p 1.00
2434.07 | 65.66 | 31.77 | 3.59 | 0.00 | 950 | 0.00 | 91.52 Frequency A | 100
*4874.08 | 45.89 | 3477 | 5.10 | 3520 | 9.50 | 1.80 42.86 74 -31.14 P 1.00
*4874.08 | 36.12 | 34.77 | 5.10 | 3520 | 9.50 | 1.80 33.09 54 -20.91 A 1.00
* 7311.05 | 45.82 [ 39.78 | 6.79 | 35.64 | 9.50 | 2.00 49.25 74 -24.75 P 1.00
*7311.05 | 33.76 [ 39.78 | 6.79 | 35.64 | 9.50 | 2.00 37.19 54 -16.81 A 1.00
9747.83 | 50.19 [ 38.53 | 8.33 36.60 | 9.50 [ 0.55 51.50 74 -22.50 P 1.00
9747.83 | 4292 | 38.53 | 8.33 36.60 9.50 | 0.55 44.23 54 -9.77 A 1.00
* 1217035 | e | e | e | 9.50 | 0.80 | - | e | e | 1.00
1460442 | | e | e | e 9.50 | 062 | — | o | e | 1.00
1703849 |~ | = | o | 9.50 | 052 | —— | o | e | 1.00
*19472.56| e | e | e | 9.50 | 247 | - | e | e | 1.00
21906.63 | - | | e | 950 | 074 | - | o | e | 1.00
2434070 | - | o | o | 950 | 2.55 | o | o | e | e 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
. Remark “*” means the Restricted band.
. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11g mode at 6Mbps with power setting 21.58dBm (PK) / 12.54dBm (AVG) and antenna (2).
0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CHo6 TX Measurement Distance at Im  Vertical polarity
Freq. |Reading| AF | Cable |Pre-amp| Dist | Filter Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (@B) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)|(Meter)
243388 | 92.04 | 31.77 | 3.59 0.00 9.50 0.00 117.90 Fundamental p 1.00
2433.88 | 83.95 | 3177 | 359 | 0.00 | 950 | 0.00 | 109.81 Frequency A | 1.00
* 487397 | 46.23 3477 | 5.10 35.20 9.50 1.80 43.20 74 -30.80 P 1.00
*4873.97 | 3791 3477 | 5.10 35.20 9.50 1.80 34.88 54 -19.12 A 1.00
* 731097 | 45.82 | 39.78 | 6.79 35.64 9.50 2.00 49.25 74 -24.75 P 1.00
* 731097 | 33.61 39.78 | 6.79 35.64 9.50 2.00 37.04 54 -16.96 A 1.00
9747.88 | 49.93 | 38.53 | 8.33 36.60 9.50 0.55 51.24 74 -22.76 P 1.00
9747.88 | 43.89 | 38.53 | 8.33 36.60 9.50 0.55 45.20 54 -8.80 A 1.00
* 1216940 - | | e | e 9.50 08 [ -— | - | | 1.00
1460328 | - | e | e | e 9.50 | 062 | - | e | e | 1.00
17037.16 |~ | === | e | 9.50 | 051 | - | e | e | 1.00
* 1947104 - | e | e | 950 | 217 | = | e | e | 1.00
21904.92| — | s | e | e 950 | 074 | - | o | o | 1.00
24338.80 | -~ | - | o | 950 | 256 | = | o | e | 1.00
Note :
1. The measurement was searched to 10th harmonic, Remark “---” means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)
. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz
. Remark “*” means the Restricted band.
. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
. The other emission levels were very low against the limit
. The test limit distance is 3M limit.
. For 802.11g mode at 6Mbps with power setting 21.58dBm (PK) / 12.56dBm (AVG) and antenna (2).
0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03
Product Name 3rd Generation Customer Premise Test By Chris Fuang
Equipment
Model Name Gen3-CPE TEMP & Humidity 30C ,60%
CH11 TX Measurement Distance at Im  Horizontal polarity
Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBuV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBuV/m)| (dB) |(P/Q/A)| (Meter)
2456.63 | 68.32 | 31.74 | 3.60 0.00 9.50 | 0.00 94.16 Fundamental p 1.00
2456.63 | 62.82 | 31.74 | 3.60 | 0.00 | 950 | 0.00 | 88.66 Frequency A 1.00
*2483.60 | 18.20 | 31.72 | 3.61 0.00 9.50 | 0.00 44.03 74 -29.97 P 1.00
*2483.60 5.20 31.72 | 3.61 0.00 9.50 | 0.00 31.03 54 -22.97 A 1.00
* 492397 | 46.23 | 3510 | 5.12 3524 | 9.50 | 1.60 43.31 74 -30.69 P 1.00
* 492397 | 36.57 | 35.10 | 5.12 3524 [ 9.50 | 1.60 33.65 54 -20.35 A 1.00
*7386.13 | 45.55 | 39.75 | 6.84 | 35.62 | 9.50 [ 2.00 49.02 74 -24.98 P 1.00
*7386.13 33.27 | 39.75 | 6.84 35.62 9.50 | 2.00 36.74 54 -17.26 A 1.00
9847.99 | 50.27 | 38.52 | 8.37 36.76 | 9.50 | 0.49 51.38 74 -22.62 P 1.00
9847.99 | 43.69 | 38.52 | 8.37 36.76 | 9.50 | 0.49 44.80 54 -9.20 A 1.00
* 12083.05| o | | e | e 9.50 | 0.80 | - | o | e | 1.00
1473978 | —— | = | o | 9.50 [ 051 | - | e | e | 1.00
1719641 | —— | == | = | 9.50 [ 058 | -~ | o | e | 1.00
*19653.04| - | o | e | e 950 | 235 | - | e | e | 1.00
*22109.67| e | e | e | 9.50 [ 070 | - | e e | 1.00
24566.30 | | s | e | e 9.50 [ 221 | - | o | e | 1.00
Note :

1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB

. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit

. The other emission levels were very low against the limit

. The test limit distance is 3M limit.

. For 802.11g mode at 6Mbps with power setting 15.89dBm (PK) / 17.87dBm (AVG) and antenna (2).

0. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna

(2) data are recorded in finial test report.
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The frequency spectrum above 1 GHz was investigated. All emissions not reported are much lower
than the prescribed limits. Readings are both peak and average values.

Company Digital Path Networks Test Date 2004/08/03

Product Name 3rd Generatg;ii(;)ﬁ:gtner Premise Test By Chris Huang

Model Name Gen3-CPE TEMP & Humidity 30°C , 60%

CHI1 TX Measurement Distance at Im  Vertical polarity

Freq. | Reading| AF | Cable |Pre-amp| Dist | Filter | Level Limit | Margin | Mark | Height
(MHz) | (dBpV) |(dBuV)| (dB) | (dB) | (dB) | (dB) |(dBuV/m)|(dBpv/m)| (dB) |(P/Q/A) | (Meter)
2456.78 | 87.99 | 31.74 | 3.60 | 0.00 | 9.50 | 0.00 | 113.83 Fundamental P 1.00
245678 | 82.22 | 3174 | 3.60 | 0.00 | 9.50 | 0.00 | 108.06 Frequency A | 100
*2483.60 | 43.80 | 31.72 | 3.61 0.00 9.50 | 0.00 69.63 74 -4.37 P 1.00
*2483.60 | 2620 | 31.72 | 3.61 0.00 9.50 | 0.00 52.03 54 -1.97 A 1.00
*4924.02 | 46.11 35.10 | 5.12 3524 | 9.50 | 1.60 43.19 74 -30.81 P 1.00
*4924.02 | 36.88 | 35.10 | 5.12 3524 | 9.50 | 1.60 33.96 54 -20.04 A 1.00
*7386.01 46.08 | 39.75 | 6.84 35.62 9.50 | 2.00 49.55 74 -24.45 P 1.00
*7386.01 33.53 39.75 | 6.84 35.62 9.50 | 2.00 37.00 54 -17.00 A 1.00
9848.05 | 49.71 38.52 | 8.37 36.76 | 9.50 | 0.49 50.82 74 -23.18 P 1.00
9848.05 | 42.32 | 38.52 | 8.37 36.76 | 9.50 | 0.49 43.43 54 -10.57 A 1.00
* 1228390 - | v | e | 950 1 08 [ -—— | - | e | 1.00
14740.68 | -—— | | - | e 950 | 051 | —— | - | | - 1.00
17197.46| -—— | = | —— | - 950 | 058 | —— | - | e | - 1.00
*19654.24 | - | e | e | e 950 | 235 | -—— | - | | - 1.00
*o22111.02 - | e | e | e 950 1070 | - | | m | 1.00
24567.80 | - | | e ] e 950 | 221 | - | o | om0 s 1.00

Note :

1. The measurement was searched to 10th harmonic, Remark “---”" means that the emissions level is too low to be
measured.

. AF: Antenna Factor, Cable: Cable Loss, Pre-Amp: Preamplifier gain, Filter: High Pass Filter Insertion Loss (3.5GHz)

. Spectrum analyzer setting P(Peak): RBW=1MHz, VBW=1MHz, A(Average): RBW=1MHz, VBW=10Hz

. Remark “*” means the Restricted band.

. Dist : correction to extra plate reading to 3m specification distance 1m measurement distance = -9.5dB
. The result basic equation calculation is as follow:
Level = Reading + AF + Cable - Preamp + Filter - Dist, Margin = Level - Limit
7. The other emission levels were very low against the limit
8. The test limit distance is 3M limit.
9. For 802.11g mode at 6Mbps with power setting 15.89dBm (PK) / 7.87dBm (AVG) and antenna (2). The margin will be
1.5dB smaller if the power is set to 17.39dBm (PK) / 9.37 dBm (AVG).
10.The test data marked in gray background means the EUT emission data is located in the margin uncertainty range of
emission limits.
11. After an exploratory test, the emission of antenna (2) is higher than the emission of antenna (4). So only the antenna
(2) data are recorded in finial test report.
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3.7 Photos of Open Site

Antenna (1) :
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Antenna (2) :
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4. 6dB BANDWIDTH MEASUREMENT
4.1 Test Equipments
Description & Manufacturer | Model No. | Serial No. | Date Of Calibration
ROHDE & SCHWARZ
SPECTRUM ANALYZER FSEK30 835253/002 June 17, 2004
Note :

1. The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the

NAMAS document NIS81.

2. The calibration interval of the above test instruments 1s 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

4.2 Test Setup

EUT

SPECTRUM
ANALYZER

4.3 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is >500KHz

4.4 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The

bandwidth of the fundamental frequency was measured by spectrum analyzer with 100 KHz
RBW and 10MHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

4.5 Uncertainty of Conducted Emission

The uncertainty of conducted emission is £ 200KHz.
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4.6 Test Results
Input Power Environmental 0 o
(System) 24VDC (PoE) Conditions 25.4C, 70%RH
Tested By Chris Huang
Channel . Minimum
6dB Bandwidth .. .
Channel Frequency Limit Pass / Fail
(MHz)
(MHz) (MHz)
1 2412 15.15 0.5 PASS
6 2437 15.15 0.5 PASS
11 2462 15.19 0.5 PASS
Note :
For 802.11b Mode
Channel . Minimum
6dB Bandwidth o .
Channel Frequency Limit Pass / Fail
(MHz)
(MHz) (MHz)
1 2412 16.39 0.5 PASS
6 2437 16.03 0.5 PASS
11 2462 15.91 0.5 PASS

Note :
For 802.11g Mode
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4.7 Photo of 6db Bandwidth Measurement
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5. MAXIMUM PEAK OUTPUT POWER

5.1 Test Equipments

Description & Manufacturer | Model No. Serial No. | Date Of Calibration

ROHDE & SCHWARZ

SPECTRUM ANALYZER FSEK30 835253/002 June 17, 2004
Agilent ATTENUATOR 8491B 57321 CAL. ON USE

ML2487A 6K00001783
ANRITSU MAL2491A 030982 February 10, 2004
Note -
1. The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the
NAMAS document NIS81.

2. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

5.2 Test Setup

Attenuator

— Power
EUT — meter

5.3 Limits of Maximum Peak Output Power

The Maximum peak output power Measurement according to the 15.247(b)(3) that shall not
exceed 30dBm, and 15.247(b)(4) the transmitting antennas of directional gain greater than
6dBi are used, the peak output power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.
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5.4 Test Procedure

The RF power output was measured with a Power meter connected to the RF Antenna

connector ( conducted measurement ) while EUT was operating in transmit mode at the
appropriate center frequency.

5.5 Uncertainty of Conducted Emission

The uncertainty of conducted emission is + 1.82dB.

5.6 Test Results
Input Power Environmental 0
254 %RH
(System) 24VDC (PoE) Conditions >4C,70%

Tested By Chris Huang

Channel Average Peak Power | Peak Power
Channel | Frequency | Power Output Output Limit Pass / Fail
(MHz) (dBm) (dBm) (dBm)
1 2412 15.07 20.81 21.80 PASS
6 2437 16.17 20.56 21.80 PASS
11 2462 14.17 20.01 21.80 PASS
Note : 1. For 802.11b mode.

2. At finial test to get the worst-case emission at 11Mbps.
3. The results are calculated as the following equation :
Peak Power Output = Peak Power Reading + Cable loss + Attenuator

4. All these Antennas are soldered on PCB directly. The maximum Gain of this
antenna is 14.2dBi.

Channel Average Pl:)e;:; Peak Power
Channel | Frequency | Power Output Output Limit Pass / Fail
(MHz) (dBm) (dBm) (dBm)
1 2412 9.31 17.63 21.80 PASS
6 2437 12.54 21.58 21.80 PASS
11 2462 9.37 17.39 21.80 PASS

Note : 1. For 802.11g mode.
2. At finial test to get the worst-case emission at 6Mbps.
3. The results are calculated as the following equation :
Peak Power Output = Peak Power Reading + Cable loss + Attenuator

4. All these Antennas are soldered on PCB directly. The maximum Gain of this
antenna is 14.2dB1.
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6. POWER SPECTRAL DENSITY MEASUREMENT
6.1 Test Equipments
Description & Manufacturer | Model No. Serial No. | Date Of Calibration
ROHDE & SCHWARZ
SPECTRUM ANALYZER FSEK30 835253/002 June 17, 2004
Note :

1. The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the

NAMAS document NIS81.

2. The calibration interval of the above test instruments 1s 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

6.2 Test Setup

EUT

SPECTRUM
ANALYZER

6.3 Limits of Power Spectral Density Measurement

The Maximum Power Spectral Density Measurement is 8dBm/3KHz.
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6.4 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator, the
bandwidth of the fundamental frequency was measured with the spectrum analyzer using
3KHz RBW and 30KHz VBW, set sweep time=span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in
the spectrum analyzer.

6.5 Uncertainty of Conducted Emission

The uncertainty of conducted emission is + 1.82dB.

6.6 Test Results
Input Power Environmental 0
25.4 %RH
(System) 24VDC (PoE) Conditions >4C,70%
Tested By Chris Huang
Channel Flnigflfswer Maxmum
Channel Frequency 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
2412 -13.82 8 PASS
6 2437 -14.35 8 PASS
11 2462 -15.02 8 PASS
Note :

For 11Mbps (802.11b mode) at finial test to get the worst-case emission at 11Mbps.

Channel Final RF 1.’0wer Maxmum
Level in o .
Channel Frequency 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
2412 -17.37 PASS
6 2437 -17.77 PASS
11 2462 -18.87 PASS
Note :

For 54Mbps (802.11g mode) at finial test to get the worst-case emission at 6Mbps.
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6.7 Photo of Power Spectral Density Measurement

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -13.82 dBm VBW 30 kHz
10 dBm 2.41334619 GHz SWT 100 s Unit dBm
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20 WW\/W«M\ ,A,,\/'\/\M/! AN MmN WA Py
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-80
-390
Center 2.413345832 GHz 30 kHz~ Span 300 kHz
Date: 28.MAY . 2004 22:15:08
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
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Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -15.02 dBm VBW 30 kHz
10 dBm 2.46330010 GH=z SWT 100 s Unit dBm
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-390
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Date: 28.MAY.2004 22:31:59

Channel 11
Note: For 802.11b Mode
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Marker 1 [T11] RBW 3 kHz RF Att 20 dB
Ref Lvl -17.37 dBm VBW 30 kHz
10 dBm 2.40857054 GHz SWT 100 s unit aBm
10 .
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Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -17.77 dBm VBW 30 kHz
10 dBm 2.43357064 GHz SWT 100 s Unit dBm
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Marker 1 [T1] RBW 3 KkHz RF Att 20 dB
Ref Lv1 -18.87 dBm VBH 30 kHz
10 dBm 2.46280125 GHz SWT 100 s Unit dBm
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Channel 11
Note: For 802.11g Mode
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7. BAND EDGE MEASUREMENT
7.1 Test Equipments
Description & Manufacturer | Model No. Serial No. | Date Of Calibration
ROHDE & SCHWARZ
SPECTRUM ANALYZER FSEK30 835253/002 June 17, 2004
Note :

1. The measurement uncertainty is less than +/- 2.6dB, which is calculated as per the

NAMAS document NIS81.

2. The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

7.2 Test Setup

EUT

SPECTRUM
ANALYZER

7.3 Limits of Band Edge Emissions Measurement

1. Below —20dB of the highest emission level in operating band.

2. Fall in the restricted bands listed in section 15.205. The maximum permitted average field

strength is listed in section 15.209.

7.4 Test Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.
Set both RBW and VBW of spectrum analyzer with suitable frequency

span including 100KHz bandwidth from band edge. The band edges was measured

and recorded.

7.5 Uncertainty of Conducted Emission

The uncertainty of conducted emission is = 1.82dB.
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7.6 Test Results

A. Conducted

Refer to 7.7 photo of out band Emission measurement

B. Radiated

Input Power Environmental 0 o
(System) 24VDC (PoE) Conditions 25.4C, 70%RH
Tested By Chris Huang

For 802.11b mode (Antenna 1)
Refer to the section 3.6, the measured radiated band edge emissions are listed below :

Band edge Measured radiated band | Radiated band edge field
edge field strength strength limit Test
Frequency (dBuV/m) (dBuV/m) result
(MHz) Horizontal | Vertical | Horizontal | Vertical
PK 57.57 76.93 71.82 93.73
2399.90 PASS
AV 45.38 61.70 65.07 87.26
PK 55.65 66.96 74.00 74.00
2483.50 PASS
AV 42.83 50.79 54.00 54.00

For 802.11g mode (Antenna 1)
Refer to the section 3.6, the measured radiated band edge emissions are listed below :

Band edge Measured radiated band | Radiated band edge field
edge field strength strength limit Test
Frequency (dBuV/m) (dBuV/m) result
ez Horizontal | Vertical | Horizontal | Vertical
PK 56.56 75.74 68.73 91.25
2399.90 PASS
AV 45.24 63.24 64.37 85.33
PK 53.24 65.78 74.00 74.00
2483.50 PASS
AV 42.26 50.51 54.00 54.00

Note :

Radiated band edge field strength is measured with measurement procedure ANSI

C63.4-2001.
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Input Power Environmental 9

25.4 %RH
(System) 24VDC (PoE) Conditions >4C,70%
Tested By Chris Huang

For 802.11b mode (Antenna 2)
Refer to the section 3.6, the measured radiated band edge emissions are listed below :

Band edge Measured radiated band | Radiated band edge field
edge field strength strength limit Test
Frequency (dBuV/m) (dBuV/m) result
(MHz) Horizontal | Vertical | Horizontal | Vertical
PK 59.08 82.98 78.15 100.38
2399.90 PASS
AV 42.08 66.48 73.63 95.41
PK 42.93 67.03 74.00 74.00
2483.50 PASS
AV 28.63 42.53 54.00 54.00

For 802.11g mode (Antenna 2)
Refer to the section 3.6, the measured radiated band edge emissions are listed below :

Band edge Measured radiated band | Radiated band edge field
edge field strength strength limit Test
Frequency (dBuV/m) (dBuV/m) result
ez Horizontal | Vertical | Horizontal | Vertical
PK 55.78 80.28 72.81 95.39
2399.90 PASS
AV 42.18 65.58 67.88 90.39
PK 44.43 70.03 74.00 74.00
2483.50 PASS
AV 31.13 52.13 54.00 54.00

Note :

Radiated band edge field strength is measured with measurement procedure ANSI

C63.4-2001.
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7.7 Photo of Band edge Measurement

Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
Ref Lvl 75.53 dBuVY VBW 1 MHz
127 dBuv 2.39390000 GHz SWT 5 ms Unit dBuvY
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Lower Band edge (Peak)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 57.83 dBuV VBW 10 Hz
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Lower Band edge (Average)
Note: For 802.11b Mode
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Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 58.51 dBuV VBIW 1 MHz
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Higher Band edge (Peak)
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl 47.04 dBuV VBW 10 Hz
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Higher Band edge (Average)
Note: For 802.11b Mode
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Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl 73.80 dBuV VBIW 1 MHz
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Lower Band edge (Peak)
Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
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Lower Band edge (Average)
Note: For 802.11g Mode



Ecom Sertech Corp.
€com P

FCCID : RHK-G3CPE100

Sertech Corp. Rm. 258, Bldg. 17, NO.195, Sec. 4 Chung Hsing )
=" Rd.,ChuTung Chen, Hsinchu, Taiwan 310, R.O.C Report No. : ER04-04-057FRF
TEL:886-3-5918012 FAX : 886-3-5825720 Page 83 of 86
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl 64.69 dBuV VBIW 1 MHz
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Higher Band edge (Peak)
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Higher Band edge (Average)
Note: For 802.11g Mode
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8. ANTENNA REQUIREMENT

8.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6dBi.

8.2 Antenna Connected Construction

ANTENNA (1) : Omni-directional antenna, 9dBi, RFtechnics Ltd., RFT-0M-09-24
ANTENNA (2) : Directional panel antenna, 14.2dBi, SuperPass, SPFPG14

ANTENNA (3) : Omni-directional antenna, 8dBi, SuperPass, SPDG160

ANTENNA (4) : Flat plate antenna, 14dBi, RFtechnics Ltd., RFT-FP-24-14

All these antennas are soldered on PCB directly. The maximum Gain of this antenna is only

14.2dBi.
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9. RF EXPOSURE EVALUATION

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate the
environment impact of human exposure to radio frequency (RF) radiation as specified in 1.1307(b)
LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Range | Electric Field | Magnetic Field | Power Density
Average Time

(MHz) Strength (V/m) | Strength (A/m) (mW/cm?)
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300
1,500-100,000 -- -- 5
(B) Limits for General Population / Uncontrol Exposures
300-1,500 -- - F/1500 6
1,500-100,000 -- -- 1 30

9.1 Friis Formula

Friis transmission formula : Pd = (Pout*G)/(4*pi*r’)

Where

Pd = power density in mW/cm?

Pout = output power to antenna in mW

G = gain of antenna in linear scale

Pi=3.1416

R = distance between observation point and center of the radiator in cm

Pd id the limit of MPE, 1 mW/cm2. If we know the maximum gain of the antenna and the total
power input to the antenna, through the calculation, we will know the distance r where the

MPE limit is reached.

9.2 EUT Operating Condition

A software provided by client enabled the EUT to transmit and receive data at lowest,
middle and highest channel individually.
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9.3 Test Result of RF Exposure Evaluation

Test Item
Test Mode

: RF Exposure Evaluation Data

: Normal Operation

9.3.1 Antenna Gain

Antenna Gain : The maximum Gain measured in fully anechoic chamber is 2dBi

linear scale.

9.3.2 Output Power into Antenna & RF Exposure Evaluation Distance

Channel i
Output Average Antenna Power Density LIMITS
Channel | Frequency |Power to Antenna . at 20cm 2
Gain ) (mW/em®)
CH1 2412.00 15.07 14.2 0.084281 1
CH6 2437.00 16.17 14.2 0.216636 1
CHI1 2462.00 14.17 14.2 0.068506 1
Note :

1. For 802.11b mode (11Mbps).
2. The power density Pd (4th column) at a distance of 20cm calculated from the friis transmission
formula is far below the limit of 1 mW/cm® . The EUT is classified as mobile product. So, RF
exposure limit warning or SAR test are not required.

Channel Aver i
Channel Frequency P(z:vt::‘utto :Ift:f:a Anteflna Pov:l:rzlﬂ):::lsny LIMITSz
Gain ) (mW/em”)

(MHz) (dBm) (mW/em®)
CHI 2412.00 9.31 14.2 0.035459 1
CH6 2437.00 12.54 14.2 0.093914 1
CHI1 2462.00 9.37 14.2 0.032043 1

Note :

1. For 802.11g mode (6Mbps).
2. The power density Pd (4th column) at a distance of 20cm calculated from the friis transmission
formula is far below the limit of 1 mW/cm® . The EUT is classified as mobile product. So, RF
exposure limit warning or SAR test are not required.




